Izéj\ / Machine body

[ 5N
v
=)

Al. HUE

12




Al. MU4EEE4 / Machine body

FEHS LT NAME OF PARTS BE | e
No. Part. No. Amt.
1 504029  |MEETM5X 12 Screw M5X 12 2
2 14437001  |FikrE Trademark 1
2 114437002 | Fibrh9B Trademark B 1 B
3 41722004 |37 %E15.5 Rubber plug 15.5 3
4 930000297 |THiHR panel 1 142001001
5 142022001 |THEIRE A Panel gasket 1
6 930000686 | FkLEAT [y 3 5= Thread take—up protective cover 1 142012159
7 S04078  |[MEETM4A XS Screw M4 X8 1
8 930000443 | M3k Ji JHA ) 55 AR Side cover of machine head base 2 142012082
9 417S30302 [H24T (H7 B )IMA X 12 Screw (with washer) M4X12 8
10 930000444 |1k JE G EHR Rear cover of head base 1 142012083
11 142011010 |j555 Rear cover 1
12 S04029  MEETM5X 12 Screw M5X 12 4
13 | 930000299 | FzEtRR Upper cover R 1 142012007
14 14222007 | #5445 )% %€ Rubber cap 1
15 | 930000298 |FREHR Mid-window 1 142012006
16 S04028  |WEATM5X8 Screw M5X8 14
17 | 930000300 |l zARF Upper cover F 1 142012008
18 41722009 |#5 %13 Rubber stopper 13 2
19 10122005 |2 EFTHH IR FL 28 Thread take—up link pin screw hole plug 2
20 40622014 |15 iz % Rubber stopper 1
21 41722009 |£% )% FE13 Rubber stopper 13 1
22 P02011  |45716X50 Pin 16X50 2
23 S05994  |MEETM16X 70 Screw M16X70 6
24 | 142012110 |#A&FEM16 Washer M16 6
25 S05276  |WEATM14X 45 Screw M14 X 45 4
26 P02012  |H5FMI12X50 Pin M12X 50 2
27 20131063 |Z=45 A warning sign label 1
28 | 141837006 |5 Model label 1
28 | 141837008 |5 4B Model label B 1 B




B1. Eﬁﬁ%ﬁﬁ\ / Main table mechanism




Bl. & MH#4% / Main table mechanism

5

=
?oﬂ.g Part. No. T2 NAME OF PARTS Amt. HiE
1 142032035 | EHTH Main table 1
2 142032034 | & H AT g2 Front cover 1
3 S02039 FFFE T SLIRETMA X 9 Slotted countersunk head screws M4 X9 12
4 141932044 |[RATEER Round cover 1
5 142026004 |E{EMRLTEMA Knurled thread sleeve M4 4
6 142032006 | HEMR R Hook cover 1
7 915624  |REEk15X1 Magnet 15X 1 4
8 S05124  |BE4TM5 X 16 Screw M5X 16 14
9 142031002 | & TiA Hinge A 3
10 | 417S30036 | WEET (7 pE)M5 X 12 Screw (with washer) M5X12 12
11 41822012 IR IRH[E] Damping washer 2
12 | 4181204800 | & T S AR 40 4 Table support plate assembly 2
13 | 417S30306 |WEET (i pE)M5X 15 Screw (with washer) M5X15 36
14 | 930000413 | Ribs 2 142012087
15 | 142022006 |[#ZBHL Rubber pad L 2
16 | 930000302 | &1 G Countertop plate 2 142012015
17 | 930000301 | & LA S 4R A4 Countertop bracket assembly 2 14201201300
18 142026005 | FRACWELSIEMS Knurled thread sleeve M5 14
19 | 1420NS20005 |%h {7 Z4TM5 Screw M5 4
20 141932044 AL ER Round cover 1
21 | 142032033 |j5&H Back side table 1
22 S05123  |[MEETM5X 12 Screw M5X 12 20
23 41828611 | “F#EEM5 Flat washer M5 30
24 930000303 | & H A A SR Left and right table support plate 4 142012022
25 S05026 | BREETM5X 20 Screw M5X 20 10
26 142012031 |MELHRMS Threaded plate M5 8
27 142001007 |38 ¥ %l 52 & Slider shaft support 8
28 S05035 | BRETM5X 25 Screw M5X 25 16
29 S09041  |MEETM6 X5 Screw M6X5 16
30 | 142002008 |¥FAEHN Slide shaft 2




0}

éﬁﬁ%ﬁﬁ\ / Front table mechanism

Hij

B2+




B2. B &M ¥4 / Front table mechanism

s I FUHLH NAME OF PARTS HE
No. Part. No. Amt.

1 142032094 |Ri4#Bh&1H Front auxiliary table 1

2 142032093 |JF& & Opening and closing table 1

3 142031002 |[&TTA Hinge A 2

4 S16022 | FoF A Sk B BURET Screw 16

5 142012128 |JF& & HMRAIHRA Opening and closing table limit board A 1

6 42231512 |[EBFH Clamping fixture 1

7 S05026 B24ATM5 X 20 Screw M5X 20 4

8 417530036 | H2£TM5X 12 Screw MbX 12 4

9 930000306 |{r&AF L 2B Folding rod bracket B 2 142012019
10 142012031 |B2SCHRM5 Threaded plate M5 2

11 | 1420NS20003 |#hfi7 424TM58 Axial screw M5B 4

12 41728028 | #pE5 Washer 5 6

13 930000307 |1 2A4TB Folding rod B 2 142012020
14 930000305 | FrEATA Folding rod A 2 142012018
15 930000304 |7 BAT LA Folding rod bracket A 2 142012017
16 | 1420NS20002 |FhArHRETMEA Axial screw M5A 2

17 417530036 | WE4T G EE ) M5 X 12 Screw (with washer) M5X12 6

18 407N01001 | B & AEREMS Self-locking nut M5 6




hujs

B3. ?F%Hjhé:?ﬁ Bﬁj\ / Auxiliary table mechanism




B3. 3B E WIS / Auxiliary table mechanism

il I R NAME OF PARTS BE | ap
No. Part. No. Amt.

1 142032004 | A5 Eh & 1H Left auxiliary table 1

2 142032005 | 454 Bh & 10 Right auxiliary table 1

3 141803007 |4Bh & HERERE Auxiliary table connection sleeve 6

4 142003016 | TFE8 Rl #H#EGEM1214-20 | Engineering plastic bushing GFM1214-20| 4

5 141803017 |WE4EHIE Slide shaft sleeve 8

6 142012032 | ¥ 3h HE E4p) Sliding seat plate 6

7 421517009 |[#E£TM5X 10 Screw M5X 10 6

8 S05218 7S FIEETME X 22 Hexagon socket head cap screw M5X22| 12

9 407N01001 | H 4B REMS Self-locking nut M5 12

10 142012135 | &H AR Board splicing board 2

11 | 417530036 |#EEIM5X12 Screw M5X 12 8

12 41812080  |4lBh SCPEEEE L B8 Auxiliary support hinge bracket 4

13 S16022 | Al A Sk [ BOEET Screw 16

14 | 930000225 | SZHERAHAE Support column assembly 4 | 14193200600

15 | 417S30304 [#B£TM6 X 20 Screw M6X 20 8

16 | 41832020 |fHI#AM12 Foot pad M12 4




Cl. Liﬁ%ﬁ / Upper shaft mechanism




Cl. E#h3EE / Upper shaft mechanism

e S T NAME OF PARTS BB
No. Part. No. Amt.
1 142002001 | % Upper shaft 1
2 142024006 | —{A&%HAK6904RT Integral bearing 6904RT 1
3 S10019  |#ZETM6 X 6 Screw M6X6 6
4 41803219 | IKBh%E Coil drive wheel 1
4 41704002 | IKBhE Coil drive wheel 1 J
5 S09019  [MZETM5X 5 Screw M5X5 2
5 S10018  |'B5EREETM6 X 0. 75X 6 Set screw M6X0.75X6 2 J
6 40325010 | Hh#zhk%e Upper shaft rotating gear 1
7 S09019  |#Z4TM5X5 Screw M5X5 4
8 142024007 | —4&%HH&6804T Integral bearing 6804T 1
9 142024008 | —1&%H#6904R Integral bearing 6904R 1
10 41801049 | b Fhid R S ##20 Upper shaft bearing support 1
11 | 417S30306 |WB4T (7 pE)M5X 15 Screw (with washer) M5X15 3
12 41801048 | |- Fli % 7 ST 5 Upper shaft bearing support 1
13 S05124  |ME4TM5X 16 Screw M5X 16 4
14 W01009 B g5 Washer 5 4
15 | 142024009 |—fA&%fi&6204T Integral bearing 6204T 1
16 | 41835021 |[A)2B4SEM Timing belt S5M 1
17 | 4183502000 | F#h[&5 %404 Upper shaft synchronous wheel assembly| 1
18 S10019  |HZ4TM6X6 Screw M6X6 4
19 B02016 |4 &6305NR Bearing 6305NR 1
20 | 41803214 |BEfl2%HadiA Coupling Hoop A 1
21 S10024  |BEETM6 X 10 Screw M6X 10 4
22 40322028 TR E Shock-absorbing rubber 1
23 41803215  |Hckh a4 4iB Coupling Hoop B 1
24 41833212 | FEHhHLAL Spindle motor 1
25 S05124  |BE4TM5 X 16 Screw M5X 16 4
26 40325011 | FeahiNEe Handwheel shaft gear 1
27 | 41803020 | TFH#HHEB Handwheel bushing B 1
28 | 40327004 | @A spring 1
29 | 142002003 |F-ie4h Handwheel shaft 1
30 P03002 | [EAEEHA4 X 16 Elastic cylindrical pin A4X 16 1
31 | 14201100200 | FHc4H: Handwheel assembly 1
31 | 14201101200 |4 4H4-B Handwheel assembly B 1 B
32 | 403S11003 | A K R 4 S 02 ET Slotted large cheese head screws 1

10




C2. PkzkdEE (P) / Take up mechanism (P)

11




C2. #kZ23EE (P) / Take up mechanism (P)

e S T NAME OF PARTS BB
No. Part. No. Amt.
1 41804011 |%&FFTHEFEA Needle bar crank A 1
2 135511002 |1 AT H4A 5 ALIRET Needle bar crank positioning screw 1
3 101515004 |1 4T gh A5 ' [E 02 4T Needle bar crank fastening screw 1
4 409514001 | PN 7S A 110 v 5 W AT Hexagon socket set screws 2
5 141828001 | %M AT Hi A2k FEl Needle bar crank washer 1
6 | 14203800100 | HRLREFFALMHE Thread take—up link assembly E 1
7 S10019 BZETM6 X 6 Screw M6X6 2
8 S09019 BEATM5 X 5 Screw M5X5 1
9 142009004 |&HATHE S 1H) Needle bar slider guide 1
10 | 207S11008 | J-#i {5 4 S B 4TM4 X 12 Slotted cheese head screws M4X12 2
11 41709001 |HgHR Slider 1
12 41704100 | GRSk Needle bar connector 1
13 S04078  |MEETMA X8 Screw M4 X8 1
14 141802008 |4F4F2.0 Needle bar 2.0 1
14 141802009 |41#F1.6 Needle bar 1.6 1
15 | 417S15002 |WZETSM9-64X40X4.5 Screw SM9-64X40X4. 5 1
16 142003012 |4&F#EHLEE Needle shaft sleeve E 1
17 S09019 B2ETM5 X 5 Screw M5X5 1
18 | 42217503 |HLEIDPX5 9# Machine needle DPX5 9# 1
19 142003020 |&F4F F&A Needle bar cover A 1
20 | 142527004 | WiZkH:AY 0il line hook 1
21 | 142001010 |"&%ime Relay oil box 1
22 142012079 | FrdEh e 35 Relay oil box mounting plate 1
23 S04076  |MEETM3 X8 Screw M3X8 4
24 502039 T A L2 4TMA X 9 Slotted countersunk head screws MAX9| 2
25 41711026 | HZE3£23 Wire clamp 23 2
26 | 417S30302 |MBAT (HFEARE)IMA X 12 Screw (with washer) M4X12 1
27 40322027  |#5 ) 3E Rubber stopper 2
28 41836015  |7HEHEM5 Tubing nozzle M5 1
29 | 11412055 | ®5. T RE ®5.7 Tubing circlip 3
30 | 12921002 | 4EJé HIHE (63X ¢ 5) Vinylon tubing (b3X $5) 4.5
31 12923018 |yHiZk4 X4 0il line 4X4 1.5
32 | 142012125 |JhE 4R Tubing bracket 1
33 S01591  |MHETM3 X 18 Screw M3X 18 2
34 | 41712070  |JhZR 5 0il line bracket 1
35 | 142020001 |FEfE%E Diaphragm pump 1
36 | 417530025 | WRAT (ify # &) M4 X 10DB Screw (with washer) M4X10DB 1

12




C3+ Hlﬁ%ﬁ%@ﬁ / Take up mechanism

13




C3. PkzkEEE / Take up mechanism

e S T NAME OF PARTS BB
No. Part. No. Amt.
1 142004003 | 14T Hh K1 Needle bar crank H 1
2 135511002 |1 AT H4A 5 ALIRET Needle bar crank positioning screw 1
3 101515004 |1 4T gh A5 ' [E 02 4T Needle bar crank fastening screw 1
4 409514001 | N 7S T v 5 e MR 4T Hexagon socket set screws 2
5 142028002 |47 Hh 5 28 & Needle bar crank washer 1
6 | 14203800500 |HkLEATLLIET Thread take-up link assembly J 1
7 S10019 BZETM6 X 6 Screw M6X6 3
8 142009004 |&HATIE S 1H) Needle bar slider guide 1
9 207S11008 | FT-# [5] A S B4 TM4 X 12 Slotted cheese head screws M4X12 2
10 41709001 |H3HR Slider 1
11 41704100 | EFAFEESk Needle bar connector 1
12 S04078  |MEETMA X8 Screw M4 X8 1
13 141802008 |#4T2.0 Needle bar 2.0 1
13 141802009 |%#14T1.6 Needle bar 1.6 1
14 | 417515002 |WEETSM3.57-40X4.5 Screw SM3.57-40X4. 5 1
15 142003012 |41 #E4HEE Needle shaft sleeve E 1
16 S09019 BZETM5 X 5 Screw M5X5 1
17 | 42217503  |HLEIDPX5 9# Machine needle DPX5 9# 1
18 142003020 |4&F4F F&EA Needle bar cover A 1
19 | 142527004 £k 0il line hook 1
20 | 142001010 |"é%imf Relay oil box 1
21 142012079 | FrdEh e 35k Relay oil box mounting plate 1
22 S04076  |MEETM3 X8 Screw M3X8 4
23 502039 TFFE VTSR M2 ETMA X 9 Slotted countersunk head screws M4AX9| 2
24 41711026 |H 2323 Wire clamp 23 2
25 | 417S30302 |WB4T (FEEPE)IMA X 12 Screw (with washer) M4X12 1
26 40322027  |#5 ) 3E Rubber stopper 2
27 41836015  |7HEHEM5 Tubing nozzle M5 1
28 | 11412055 | ®5. Tl RE ®5.7 Tubing circlip 3
29 | 12921002 |4k il E (63X ¢ 5) Vinylon tubing ($3X ¢5) 4.5
30 | 12923018 |hik4 x4 0il line 4X4 1.5
31 142012091 |JHEE 7 ZEB Linoleum B 1
32 S05116  |MHETM4 X8 Screw M4 X8 2
33 | 41712070 [Jh£k 4R 0il line bracket 1
34 142020001 |F@EIEZE Diaphragm pump 1
35 | 417S30025 |WRAT (7 #E) M4 X 10DB Screw (with washer) M4X10DB 1
36 | 142012109 | ¥ ZEC Linoleum bracket C 1
37 142023002 |JHES Linoleum 1
38 509019 BEETM5 X 5 Screw M5X5 1

14




DI. XiZKEEE (T) / X Feed mechanism (T)

15




D1. XiZkl 4 HE (T) / X Feed mechanism (T)

FFs

5

F 2R NAME OF PARTS £
No. Part. No. Amt.
1 141811006 | £k 35401700 Trunk cover 40L700 1
2 S05115 BEETM4 X 6 Screw M4X6 5
3 W01001 | “F-#JE4 Flat washer 4 3
4 425510001 |y TE g~ Square mounting nut 14
5 141811004  £E##4030L480 Wire slot 4030L480 1
6 141811005 |ZE##4030L120 Wire slot 4030L120 1
7 417515008 [#24TM4 X 8 Screw M4X8 3
8 41728024 | g4 Washer 4 3
9 141842008 |/NHETLEEPLHR Small tank chain baffle 1
10 NO8008 | H IR BEM3 Self-locking nut M3 4
11 S02127 YISLIBETM3 X 10 Countersunk head screw M3X10 4
12 S05116  |WEETM4 X8 Screw M4 X8 2
13 142011014 |Y[=)#eksE Y towline 1
14 142012061 |#E8E MR C(FELHD E-chain support board (synchronous belt) 1
15 421513012 |WE4ET (B M4 X 10 Screw (with washer) M4X10 2
16 S05035 BEETM5 X 25 Screw MbX25 2
17 S05124 B2ETM5 X 16 Screw M5X 16 2
18 142033003 |5 ZH HLHT, Modular motor 1
19 41837614 |\ WL FEARMY Mechanical anti—collision stickers 2
20 | 141831028 |3M200 Z F1Bji i i i 50 3M200 Series Anti-slip Tape 50 1
21 | 4184205000 | [F]5 77 i bl 21 Timing belt feeding module 1
22 10122005 |fLZE Plugs 1
23 141842001 | Xf%& %28 2 BEHR X sensor mounting plate 1
24 W01001 SR 4 Flat washer 4 2
25 S05133  |MHETM4 X 12 Screw M4X12 2
26 41730851  |f& /SR sensor 1
27 S04076  |HZEETM3 X8 Screw M3X8 1
28 41801052 |22 ATl B f2z e Screw feed connection seat 1
28 141801052 | 22 T3 4} Hc 435 Joa Screw feed connection seat 1
29 41728033 | M6 Gasket M6 4
30 S050111 HEETM6 X 20 Screw M6X20 4
31 | 417S30034 |WZET iy 48 M4 X 14 Screw (with washer) M4X14 8
32 S02032 B2ETM3 X 6 Screw M3 X6 4
33 141812035 | figuh e Atk () Grease storage box mounting plate (long) 1
34 S05116 B24TMA X 8 Screw M4X8 2
35 S05116 B24TMA X 8 Screw M4X8 2
36 930000473 | Hm%E S 42 Drag chain bracket 1 142012062
37 S05133  |MEETM4 X 12 Screw M4X 12 4

16




D2. XiERlIEEE (S) / X Feed mechanism (S)

32—

17




D2. XiZkl4HE (S) / X Feed mechanism (S)

e S T NAME OF PARTS BB
No. Part. No. Amt.
1 141801044 |#2}T 2555 Screw housing 1
2 141801051 | ¥t 3 End cap 1
3 S05129  |HZETM5X 18 Screw M5X 18 8
4 141812259 |BhZR4WHy Dust proof steel strip 1
5 141812261 |44 &S Steel bar pressing plate 1
6 S02039 | PTKIEETMA X9 Screw M4X9 4
7 141824012 | S:%i4h Guide 2
8 141822019 | %2k Soft magnetic stripe 2
9 141801050 | H AT 22 2355 Jaja Motor mounting base 1
10 141812260 |f& /a8 22tk Sensor mounting plate 1
11 41730851  |ff kg% Sensor 1
12 S04082  [IRE£TM3 X6 Screw M3 X6 1

13 | 930000441 |HAHLEF Motor housing 1 141812273
14 | 417530025 [#RET (s #4FE) M4 X 10 Screw M4 X 10 3
15 | 141801045 | %k o Bearing pedestal 2
16 S05067  |HZETM5 X 10 Screw M5X 10 8
17 B11011  |%h7K7001C DB Bearing 2
18 | 141812258 | fliA&$4Hx Bearing baffle 1
19 | 421S13035 |[#Z4TM4 X8 Screw M4 X8 4
20 | 141824017 |4FT8HE M2t Screw lock nut 1
21 141824015 | #24F4H 14t Screw assembly 1
22 | 141801046 |£2FTWERE 23 s Screw nut mounting base 1
23 | 141802030 |#hf7HZ%TMS Screw M5 4
24 W01001 P pE 4 Washer 4 4
25 B01058 600177 Bearing 2
26 | 142003007 |EEih2E Coupling 1
27 | 142033005 |YZAFEEHL Y screw motor 1
28 S05124  |ME4TM5 X 16 Screw M5X 16 4
29 S02031  |WEETM3 X5 Screw M3X5 8
30 | 141812281 |yhfraEHRB 0il box cover plate B 1
31 | 141801067 |W#&B 0il box B 1
32 141823006 | yHiFL Asphalt felt 4
33 S05052  |BE£TM3 X 10 Screw M3X 10 4
34 141812280 |JHEERA 0il box cover plate A 1
35 | 141801066 |jHi&rA 0il box A 1
36 141801054 |4 bk Steel strip pressing block 2
37 | 421513059 |HBATM5X 20 Screw M5X 20 1
38 S05113  |HZ4TM4 X 12 Screw M4X 12 14
39 | 141826009 |[FFEEY3 Cylindrical pin 4
40 W01002 | "3 Washer 3 12
41 | 141844010 | ¥ K}4HEP210RLM-0309-50 Plastic bushing P210RLM-0309-50 4
42 S09006  |MBETM4 X 4 Screw M4 X4 4
43 | 141801048 |#zhHB Moving block B 1
44 | 141824014 |HhhA7E2%TM6 Axial screw 8
45 B01057 | #li7kSG66 Bearing 8
46 141812263 | “FHv Washer 8
47 141801047 |#3hikA Moving block A 1
48 | 141810001 |7 5HEE} Adjusting nut 4
49 S10006  |BE4ETM5 X6 Screw M5X6 4
50 | 141844011 |#k[HHEGSM-0608-10 Plastic bushing GSM-0608-10 4

18




D2. XiERlIEEE (S) / X Feed mechanism (S)

32—

19




D2. XiZkl4HE (S) / X Feed mechanism (S)

Fe

No.
51
52
53
54
55
56
56
57
58
59
60
61
62

5
Part. No.
141801049
141812262
421513035
41812146

504082
41801052
141801052
41728033
S05111
421513065
141831028
417530003
41722021

FHMHBR
Bl ik
R JRER BN
BEATMA X 8
i i S 2GR
B2ETM3 X 6
22 IR A
22 PR R I
M6
BEETME X 20
WRET (Y ) M5 X 16
fiif B
BB ETMS
OJEFEPT

NAME OF PARTS H &
Amt.
Moving block cover plate 1
Sensor plate 1
Screw M4X8 2
Mounting plate for grease box 1
Screw M3X6 4
Screw feed connection seat 1
Screw feed connection seat 1
Gasket M6 4
Screw M6 X 20 4
Screw (with washer) M4 X14 8
Wear resistant belt 0.4
Screw Mb 2
O-ring P7 2

i

20




D3. XiZHKEEH (S1) / X Feed mechanism (S1)

21




D3. XiZHkl#HE (S1) / X Feed mechanism (S1)

FFs

5

=
e

F 2R NAME OF PARTS £

No. Part. No. Amt.

1 41836501 | 223t FLIEFEE Mounting plate straight through 2

2 421513027 |WBET (i #ifED M5 X 12 Screw (with washer) M5X12 2

3 S05116 BZ4£TM4 X 8 Screw M4 X8 2

4 | 142011014 | 9p|HakE Plastic towline 1

5 930000450 | 22 FTYHB5E S 48 Screw Y drag chain bracket 1 142012063
6 S05059 BZETM4 X 12 Screw M4X12 2

7 141811001 |/M’sE Small towline 1

8 407N1002 | B BB REM4 Self-locking nut M4 2

9 S04082  |#B4TM3 X6 Screw M3X6 4

10 S05116  |HEETM4 X8 Screw M4 X8 4

11 41812146  |fifiyh flg Fr 22 5 MR Grease storage box mounting plate 1

12 | 4182401600 |22#F4HA4t: Screw assembly 1

13 141812001 | FEFEHEEREHE Depress the toban connection seat 1

14 | 417S15008 |BRETM4 X8 Screw M4 X8 4

15 S05057  |#ZETM4 X6 Screw M4 X6 2

16 41730851  |f& /R3S sensor 1

17 421513049 |MEETM3 X 12 Screw M3X12 1

18 142033005 | XZ2 1A AR B AL X screw servo motor 1

19 S05124 I2ETM5 X 16 Screw M5X 16 4

20 | 930000022 |£2fTHHLE Screw motor cover 1 141812010
21 S04078  |HEETM4 X8 Screw M4 X8 5

22 141812027 |#dh Pad 1

23 417530025 |+ S B24TM4 X 10DB | Cross recessed pan head screws M4X10DB| 8

24 930000020 |ZkE Wire cover 1 141812024
25 421513065 |HE4T (B PE)M5 X 16 Screw (with washer) M5X 16 8

26 41801052 |22 FFi%Hl B4 i Screw feed connection seat 1

26 141801052 | 22 FF iR HE e Screw feed connection seat 1

27 42128040 |# M6 Gasket M6 4

28 S05111  |#ZETM6 X 16 Screw M6X 16 4

29 | 14181202600 | 22 FT45% S 4 20 AF Screw guide chain assembly 1

30 141830005 & EIKz)7 Low voltage driver 1

31 417530302 |WEET (HELRE)MA X 12 Screw (with washer) M4X12 4

32 142012062 | Ha%E 22 Drag chain bracket 1

32 504078 |#ZETM4 X8 Screw M4 X8 4

22




El. Yi%_ﬂi%ﬁ / Y Feed mechanism

29 37

23



El. YiZk2EHE / Y Feed mechanism

e S T NAME OF PARTS BB
No. Part. No. Amt.
1 41801044 |Y22¥F [F) 2545 Bk 5h ok Y screw synchronous belt drive seat 1
2 41801041 | YZ2AF[H| 5 v e 7K JRE 2H A4 Y screw rod fixed end bearing block assembly| 1
3 | 4180301200 |HMEfeHeshas2H 1k Plum coupling components 1
4 | 142001016 |YZZAT HLHLE Y screw motor base 1
5 142033006 | YZ2FF HaAHL Y screw motor 1
6 S05124  |#ZEETM5X 16 Screw M5X 16 4
7 S05074 BZETM8 X 20 Screw M8X 20 4
8 41826016  |[FHIAFFH48 X 30 Cylindrical pin 8X30 2
9 S05139 BZ£TM8 X 55 Screw M8X55 4
10 | 417830025 |BRET (7 H4&) M4 X 10DB Screw (with washer) M4X10DB 1
11 12912326 |& %k Pipe clamp 1
12 | 417830025 |BRET (7 £4&) M4 X 10DB Screw (with washer) M4X10DB 2
13 | 41812667 | HE Tubing bracket 1
14 41826011 |[FEFEEH6X 15 Cylindrical pin 6X15 1
15 S05123 BEETM5 X 12 Screw M5X 12 16
16 41801042 | Y22 T S 43 uish Ty i Ji Y screw rod support end bearing 1
17 418530218 | —FERIA A LIEETMA X7 | Slotted cylindrical head screws M4X7 2
18 S05040 TZ4£TM6 X 16 Screw M6X 16 4
19 B01033 1 7% 6203 Bearing 6203 1
20 142024002 |YZ2AF 44t Y screw assembly 1
21 | 421513059 |HZEIM5X 20 Screw M5X 20 4
22 41836011 |y #zLM6 straight tubing connector M6 1
23 | 141821006 |y Tubing 1
24 142024001 |Y&%h Y rail 2
25 S05124 HEETM5 X 16 Screw M5 X 16 22
26 141822009 | # % SLMB4TM6 Rubber head screw M6 4
27 N01021 M6HE £} M6 nut 4
28 417530036 |BEETM5X 12 Screw M5X 12 8
29 | 142012057 |YHTERAIHL Y front limit plate 2
30 41812028 | YFRAZ#%B Y limit plate B 2
31 | 4181202900 |Y/E&N 0 4F Y sensor plate assembly 1
32 S05133  |#ZETM4 X 12 Screw M4X12 2
33 41812023 | Yf& R ES 2e 3k g Y sensor mount 1
34 12912326 |42k Copper wire clip 1
35 417530302 |MEETM4 X 12 Screw M4X12 2
36 41730851 A& EkEs sensor 1
37 504082 HZETM3 X 6 Screw M3X6 1
38 141812169 | #2144k Beam adjustment plate 1
39 S05133  |#RETM4 X 12 Screw M4 X 12 2
40 S05119 BEETMA X 20 Screw M4 X 20 1
41 N01024 7 F BB BEM4 Hex nut M4 2
42 S04125 |- A S BB ATMA X 50 Cross recessed pan head screws M4X50| 1
43 NO1024 | /NFHUEEE M4 Hex nut M4 1
44 S04076 BZETM3 X 8 Screw M3X8 4
45 41812145  |fifiyh flg BL S AR Cover for grease storage box 1
46 41842042 |VEEST Piston core 1
47 41822016 |HYRE 17X 2.65 17X2.65 2
48 41842041 | 22¥T ik g & Screw grease storage box 1
49 41836011 |7 & kM6 straight tubing connector M6 1
50 | 141822015 |HA#H Combination gasket 1
51 S04038  |HEETM6 X 10 Screw M6X 10 1
52 41837102 | SHUEMARZE Rail oil filling label 1

24




E2. Yﬁﬂ:{lﬂl’% / Y Screw rod lubrication

25




E2. YZHMEW / Y Screw rod lubrication

5
No.

1
2
3
4
5
6
7
8
9

10
11

5
Part. No.
S04125
N01024
S04076
41812145
41842042
41822016
41842041
41836011
141822015
S04038
41837102

THABAR

R S IRETMA X 50
INFHIERE M4

BEATM3 X 8

fita I NE B AR AR
THIESTF

TUPE 17X 2. 65

22 KAt A &

iR 2 X B T A kM6
HEHF

BEATM6 X 10
SRR

NAME OF PARTS

Cross recessed pan head screws M4X50
Hex nut M4
Screw M3X8

Cover for grease storage box
Piston core
17X 2.65
Screw grease storage box
Copper ferrule type straight tubing connector M6
Combination gasket
Screw M6X10
Rail oil filling label

26




\%ﬂ%@ﬁ (T) / Clamping fixture mechanism (T)

I
>

F1. &

27




Fl1. Bk A3 E (T) / Clamping fixture mechanism (T)

e S T NAME OF PARTS BB

No. Part. No. Amt.
1 41836501 | $%3PU4 JOINT PU4 2
2 41845223 |5 b4 X 2. hiEHH WA tube ®4X2.5 transparent blue 1.2
3 41845224 |KE 04X 2. 58 % tube ®4X2.5 black 1.2
4 41811500 |/NHTTHE Small tank chain 1
5 S02127 | PLKIRETM3 X 10 screw M3 X 10 2
6 41842504 | HEAE SR Drag chain guide 1
7 N08008 | H 4 IE M3 screw M3 2
8 141831029 | R e 0. 13X 25 Teflon tape 0.13X25 1
9 | 407S17001 |YTSLHEATMAX 10 screw M3X 10 4
10 42536004 |k PIPE JOINTS 2
11 S05124  |BE4TM5 X 16 screw M5X 16 16
12 | 41842503 | SR Towline guide pad 4
13 41845223 |RE ¢4 X2. 5B A tube ®4X2.5 transparent blue 1
14 41845224 | 04X 2. 58 % tube ®4X2.5 black 1
15 | 42536003 ARk tube joint 6
16 41842502 | JEAEZR Pressure frame 1
17 141845015 | R.&L air cylinder 4
18 S09019  |HZ4TM5 X5 screw M5X5 1
19 42512028 | BRAV 57 A Limit bearing 1
20 42526008  |PRAZEH Limit pin 1
21 S05133  |WEETM4 X 12 screw M4X 12 4
22 S05124  [MBATM5X 16 screw M4 X 16 8
23 | 41728028 | #JE5 washer 5 8
24 141812196 |MESHR Threaded plate 2
25 | 141812199 |THARHR R HL 22 2R Top template cylinder mounting plate| 2
26 42230519 | #23kM-5HLH-4 Mini connector M-5SHLH-4 2
27 | 142045005 |<{HIMSD16 X5 Air cylinder MSD16X5 2
28 S05119  |HZEETM4 X 20 Screw M4 X 20 4
29 41842038  |TjifE: Rod 2
30 S05118  |MEETM4AX 16 Screw M4 X 16 4
31 W01001 £ 950 Gasket 4

28




F2. JFedne HEEH (T) / Clamping fixture mechanism (T)

29




F2. 3k BFEE (T) / Clamping fixture mechanism (T)

e S T NAME OF PARTS BB
No. Part. No. Amt.
1 41836501 |EH:3LPU4 Weasand connector PU4 2
2 41845223 | b4 X 2. 5iE MW Blue weasand $&4X2.5 1.2
3 41845224 |5 d4X2. 5 Black weasand $4X2.5 1.2
4 41811500 |/MHTEEE Panzer chain 1
5 S02127 | PLKIRETM3 X 10 Screw M3X 10 2
6 N08008 H B B3 Nut M3 2
7 42536003 | R EREL Weasand connector 2
8 S05121 F24£TM5 X 10 Bolt M5X 10 12
9 41842218 | Je HiEHMB Clamp Connection plate B 2
10 W01009 | #ApE5 Washer 8
11 S05124  |BE4TM5 X 16 Bolt M5X 16 8
12 42212813 | Je'BEAHF Press bar 2
13 | 42228811 |#:z5hHE Moving washer 6
14 42212538 | Je H 2z 3ERR L Clamp Installation board L 2
15 42212607 | J& BT Press bar Baffle 2
16 S05123  |HEATM5 X 12 Bolt M5X 12 6
17 | 42226811 B34 Pin 2
18 401727 23k Connecter 2
19 | 41730441 |SHLCU16-15D Cylinder CU16-15D 2
20 42536004 |\ HEEL Weasand connector 2
21 | 42128003 |#JE Washer 4
22 W02008 TR E 24 Spring Washer 4
23 S05065  |WEETM4 X 40 Screw M4 X 40 4
24 41711014 | HZK6. 4 Cord grip 6.4 3
25 | 417530025 |WRET (iy #FE) M4 X 10DB Bolt M4X 10 3
26 41842510 |JenE B Panzer chain Shim 3
27 41842504 | HEEE- SR Panzer chain plate 1
28 | 407504001 |PTSLHEETMA X 16 Screw M4 X 16 3
29 141831029 |BH ¥ B 525 Teflon tape 0.13X25 1
30 | 41845224 |S4E 04X 2. 5HMA Black weasand $4X2.5 1
31 41845223 | ¢4 X 2. 5% A Blue weasand $#4X2.5 1
32 | 141812049 |#AR Filler piece 1
33 141812048 | JeF1B N Fr Clamp inductor 1
34 | 141842007 |3 Support block 1
35 W01001 B | Washer 2
36 S05116  [#B4TM4 X 8 Screw M4 X8 2
37 502039 |JFAEYTLIRETMA X9 Screw M4 X9 1

30




\%,E\fl%é%‘ (S) / Clamping fixture mechanism (S)

I
>

F3. &

31




F3. EERXEAHEE (S) / Clamping fixture mechanism (S)

FFs

5

=
e

No. Part. No. T2 NAME OF PARTS Amt. wiE
1 142011014 | ¥kl 4E Plastic towline 1
2 S05116  |HZETM4 X8 Screw M4 X8 2
3 417530036 | WRET iy #4 ) M5 X 12 Screw M5X 12 2
4 | 930000510 |ZZAFYHESE 8B Screw Y drag chain bracket B 1 142012124
5 S05116  |HZ4TM4 X8 Screw M4 X8 2
6 141811001 |/NHTEEE Small towline 1
7 417515008 |#24TM4 X 8 Screw M4 X8 4
8 | 14181202600 |22 AT % S 42 Drag chain bracket 1
9 141811018 | £:4#30301.200 Wire slot3030L200 1
10 | 141811017 |£:4#3030L550 Wire slot 3030L550 1
11 | 141811019 |Zf#%30L845 Trunk cover30L845 1
12 | 417530025 [BR4T (s #4F8) M4 X 10 Screw M4 X 10 5
13 | 42536004 | A&HEsk PIPE JOINTS 4
14 41845223 | S d4X2. 5iFHHE tube ®4X2.5 transparent blue 1
15 41845224 | RE d4X2. 5% E tube ®4X2.5 black 1
16 | 42536003 |4k tube joint 4
17 | 417S30023 |ME4TM3 X 16 Screw M3X 16 2
18 | 40736036 |k (=i@) tube joint 2
19 41842502 | JEAEZR Pressure frame 1
20 | 141845015 |SfT air cylinder 4
21 S05124  |HBATM5X 16 screw M5X 16 16
22 41728028 |5 washer 5 8
23 S05124  |HE4TM5 X 16 screw M4 X 16 8
24 42512028 | R A5 S i Limit bearing 1
25 S09019  |[MEETM5X5 screw M5X5 1
26 42526008  |BRAZEH Limit pin 1
27 S05133 HEETMA X 12 screw M4X 12 4
28 | 142045005 | {HIMSD16X5 Air cylinder MSD16X5 2
29 S05119  |HE4TM4 X 20 Screw M4X 20 4
30 | 42230519  |[fZEEM-5HLH-4 Mini connector M-5HLH-4 2
31 141812199 | TRAFAR S L 42 B4R Top template cylinder mounting plate| 2
32 | 141812196 |[#E4riR Threaded plate 2
33 S05118  |[#Z4TM4 X 16 Screw M4 X 16 4
34 | 41842038 |ThikE: Rod 2
35 WO1001 | #&H; Gasket 9
36 41836501 | $E3LPU4 Weasand connector PU4 2
37 41845223 |RE d4X2. 5 A tube ®4X2.5 transparent blue 1.2
38 | 41845224 |RAE d4X2.5%B M tube ®4X2.5 black 1.2
39 | 930000473 |k 4R Drag chain bracket 1 142012062
40 S05116  [#R£TM4 X8 Screw M4 X8 2
41 S05133 | MEETM4 X 12 Screw M4 X 12 4

32




F4., Jedne HEEH (S) / Clamping fixture mechanism (S)

33




F4. ek BIEE (S) / Clamping fixture mechanism (S)

e S T NAME OF PARTS BB

No. Part. No. Amt.
1 | 142011014 | 3p|HgE Plastic towline 1
2 S05116 I24TMA X 8 Screw M4X8 2
3 417530036 | BRET (i 48 M5 X 12 Screw MbX12 2
4 930000510 | 24T YHa'5E 7 228 Screw Y drag chain bracket B 1 142012124
5 S05116 I24TMA X 8 Screw M4X8 2
6 141811001 |/NH %% Small towline 1
7 417515008 |MEETM4 X 8 Screw M4X8 4
8 | 14181202600 |22 41 Ha%E < 22 Drag chain bracket 1
9 141811018 | £f#3030L200 Wire slot3030L200 1
10 141811017 |£:f#3030L550 Wire slot 3030L550 1
11 141811019 |ZfH 35301845 Trunk cover30L845 1
12 | 417530025 |HEET (7ir H4PE) M4 X 10 Screw M4X10 5
13 | 141845002 |4k (=i@) Trachea joint 2
14 | 407504053 |#RETM3 X 25 Screw M3X 25 2
16 S05121  |#ZETM5X 10 Bolt M5X 10 12
17 41842218 | Je HEHEARB Clamp Connection plate B 2
18 W01009 HupE( 5 Washer 8
19 S05124 BEETM5 X 16 Bolt M5X 16 8
20 42212607 | I BEATFH44R Press bar Baffle 2
21 42212813 | BN Press bar 2
22 42228811 |#zhIE Moving washer 6
23 42212538 | Je Bz 3Rl Clamp Installation board L 2
24 S05123 HEETME X 12 Bolt M5X12 6
25 | 42226811 |3%J4Y Pin 2
26 401727 ek Connecter 2
27 42128003 | H | Washer 4
28 W02008 PR 24 Spring Washer 4
29 S05065  |#ZETM4 X 40 Screw M4 X 40 4
30 42536004 | &Rk Weasand connector 4
31 41730441 | {FICUL16-15D Cylinder CU16-15D 2
32 41836501 |EHSLPU4 Weasand connector PU4 2
33 41845224 |5 d4X2. 5E{ Black weasand $4X2.5 2.2
34 41845223 |H 4 d4X 2. 5iFHHIE Blue weasand $4X2.5 2.2
35 | 930000473 |k 4R Drag chain bracket 1 142012062
36 |S05116 HEETMA X 8 Screw M4 X8 2
37 |S05133 BEETMA X 12 Screw M4X12 4
38 |W01001 k2950 Gasket 5

34




G- EE?EP}EH%H%%E / Electronic presser foot mechanism

— 22

24
25

2 s
23

35




G. HTFPEHIEE / Electronic presser foot mechanism

FFs

5

=
e

No. Part. No. T B NAME OF PARTS Amt. #IE
1 142033004 | rp & 0 EE AL Medium presser foot motor 1
2 S05123 BEETM5 X 12 Screw MbX12 4
3 142012010 |7 & B0 L 22 3 AR Intermediate presser motor mounting plate| 1
4 S05124 I24ETM5 X 16 Screw M5X 16 4
5 41728028 | Hv 5[5 Washer 5 4
6 S05123 BEATM5 X 12 Screw MbX12 2
7 142001029 | &h7& 2354 Bearing pedestal 1
8 B04036 | BkHlZK61900 Ball bearing 61900 1
9 142004001 | H & AT Intermediate presser rocker 1
10 | 14200500100 | & B3 AT 25 44 Intermediate presser foot link assembly| 1
11 | 142026002 |ZEFF4Y Link pin 1
12 | 1420NS20001 | #hA7ERETM6 X 0. 75 Screw M6X0. 75 1
13 | 142003006 | TFEEEEHIEEGLW-0709-05 plastic sleeve GLW-0709-05 2
14 142005001 | H & EIEAF Intermediate presser connecting rod | 1
15 S09019 BEETM5 X 5 Screw Mb X5 1
16 S05004  MEETM5X 14 Screw M5X 14 1
17 S05116  |[WE£TM4 X8 Screw M4 X8 1
18 41709020 | & 'SEAFEEk Compression rod connector 1
19 41822101 |#KE Rubber sleeve 1
20 41803031 | EFFEhE Medium pressure rod bushing 1
21 41822612  |yliFE9-15-4 0il seal 9-15-4 1
22 142002004 | J&'ZEAFF Compression rod F 1
23 42216505 | & Intermediate presser foot 1
24 41712009 |P¥59% Finger guard 1
25 41728025 | “FHPELS. 5 Flat washer L3.5 1
26 417515011  |WB4TSM3. 57 Screw SM3. 57 1

36




EH?H%E / External work clamp mechanism

H.

37




H. KRIEMIEE / External work clamp mechanism

FFs

5

=
e

F 2R NAME OF PARTS £

No. Part. No. Amt.
1 42230519 | fBY 4 SLM-5HLH-4 Miniature connector M—-5HLH-4 2
3 S02039 | JTHEYLLIRETMA X9 Screw M4 X9 2
4 142045019 | JE /71875 #3AR1000 Pressure regulator mounting plate 1
5 505330 BEETM3 X 45 Screw M3X45 2
6 | 142045004 |ATFERI T RGEL12-15D Stroke adjustable cylinder 12-15D 1
7 S05133 BEETM4 X 12 Screw M4X 12 2
8 41845231  |#z3LASLA-M5 Connector ASL4-M5 2
9 142001006 ﬁgﬂiﬂ%ﬂﬁ%ﬁ Large presser foot cylinder mounting plate 1
10 | 4250400600 |7 3%k Floating joint 1
11 142009005 | K& EAT S22 Large presser foot lever guide 1
12 S05116 BZ4£TM4 X 8 Screw M4X8 1
13 142002007 | K& IFTF Large presser foot rod 1
14 41822101 |#E Rz Rubber pad 1
15 142003008 | KB EhE Large pressure rod dustproof sleeve | 1
16 11522001 |3t 0il seal 1
17 S05192 IZ24TM3 X 6 Screw M3X6 2
18 S05115  |MEETMA X6 Screw M4 X6 2
19 | 14201600100 | K & JHIHZE A4 Large presser foot H assembly 1
20 S05115  |MEETMA X6 Screw M4 X6 2
21 142012021 |40 & 2354 Copper tube mounting plate 1
22 141845007 |%® A& TUS0425N Hose TUS0425N 1
23 142021001 |40 Copper tube U 1
24 41801064 | 4% R AR Copper tube pressure plate 1
25 | 42509004 | SHE Al Guide Chute 1
26 S05133  [MEETMAX 12 Screw M4 X 12 2
27 41845232 |TIEHEK]T04 T type tube KJT04 1
28 W01002 M3 F M3 washer 1
29 S01591 BEETM3 X 18 Screw M3X 18 1
30 | 407N01001 | EH4MEREMS Self-locking nut M5 1

38




J- F?Eﬁ%ﬁ / Lower shaft mechanism

39




J. F#3EE / Lower shaft mechanism

FFs

5

2
feim

No. Part. No. T2 NAME OF PARTS Amt. HiE
1 142002011 | N#hC Lower shaft C 1
2 141803006 | N #hyhhE Lower shaft oil core sleeve 1
3 141822002 |OFFEl3. 6X0. 8 0 ring 3.6X0.8 1
4 141823001 | 4 FR v it Lower shaft oil core 1
5 42218002 | HROEH Bobbin sleeve assembly 1
5 13818003 #825% (1. 31%) Bobbin case (1.3 times) 1 P
6 | 10818501 | KL Big bobbin 5
6 141818007  #R:ts (1. 31%) Bobbin (1.3 times) 5 P
7 | 42218003 |Esrdlf Rotary 1
7 141818005  Jig#g (1. 6%/ INiERR) Small rotary (1.6 times) 1 p
9 S09006  |HRETM4 X 4 Screw M4 X 4 1
10 142003014 | FHiA:ZE4hE Lower shaft plunger sleeve 1
11 11522001 |y 0il seal 2
12 | 421S13012 [H24T (788 M4 X 10 Screw (with washer) M4X10 1
13 11510001 | (4% Cam 1
14 11309030 | (4% ThiAE Push rod 2
15 | 116514005 |#Z4TSM1/4 (40) X 10 Screw SM1/4(40) X 10 2
16 11403016 | FHlhfhxE Lower shaft bearing sleeve 1
17 | 113514002 |HEMB4ET Screw 2
18 B01060 690177 Bearings 6901ZZ 1
19 142003017 | Fé#hdimE Lower shaft sleeve 1
20 | 142025002 |&}5EE helical gear 1
21 S10019 "B EIRETME6 X6 Screw M6X6 3
22 142002009 | FIEI:E5C4B Lower synchronous axle B 1
23 142024010 | —4K#HA&6003 Integrated bearing 2
24 | 101S15002 | i&KHhhEREs] Screw 1
25 B10023 | #hK6903ZZNR bearing 6903ZZNR 1
26 MiEa) 0il seal 1
27 | 14202500100 | A A6 2044 Large gear assembly 1
28 13703034 | N EshituhEhE Lower driving shaft oil seal sleeve| 1
29 13722022 |36 i Ef Lifting shaft oil seal 1
32 B10012 | % 6004DDUNR Bearings 6004DDUNR 1
33 41835018 | FFEIZ% Lower synchronous wheel 1
34 41826017 |3k'E# Tensioner 1
35 41728001 |F#&E 10 Flat washer 10 2
36 B06006 | Hh7K6000VV Bearings 6000VV 2
37 HO1009 | $4PE26 THRUST COLLAR 26 2
38 41803013 |5k'Z4 Tensioner 1
39 S10019 PR 7S AT i R A WRETME X 6 Screw M6X6 4
40 | 417S30306 |HELTM5X 16 Screw M5X 16 2
41 41801043 |Fk'ZE4p 40 Tensioner bracket 1
42 W01003 A6 Washer 6 1
43 S10033  #24TM6X 30 Screw M6X 30 1
44 NO1021  M6HER) Nut M6 1
45 10122015 RhyhE Lower shaft oil seal 1

40




KI. @E/EIE]{IQ/%’%E / Lubrication mechanism

%;
S—30 éig

41




K1, ftyiE¥g3EE / Lubrication mechanism

e S T NAME OF PARTS HE
No. Part. No. Amt.
1 S02039 | PLKIEETMA X9 Screw M4X9 1
2 142047002 | [@HE2:15 Round magnet 15 1
3 12936004 | &M OIL FEEDING PIPE 1
4 12921006 |4EJE il (d6X $8) Vinylon tubing (d6X $8) 0.3
5 41812014 | JR i Az 22 354R Waste oil pot mounting plate 2
6 417530306 |MB4T (G EE)ME X 15 Screw (with washer) M5X15 2
7 40311010 |y %k Oiler connector 2
8 S04082  |MZ4TM3 X6 Screw M3 X6 4
9 40311011  |#Ehas 0il pot 2
10 41711004 |JhE = 0il gauge cover 1
11 41711022 | $447 BAFFLE PLATE 1
12 | 41722031 |#mHE Rubber band 1
13 | 4181203600 |iX%E4E 25tk 2044 Gear box cover assembly 1
14 41812035 | %48 i AR Gear box cover plate 1
15 | 41736303 |[JHMEEB OIL FEEDING PIPE B 1
16 12921005 |4EJE il (d4X $6) Vinylon tubing (d4X $6) 0. 05
17 S02039 | FFHEUTSLIZEETMA X9 Screw M4X9 8
18 | 142012044 |43tk 0il baffle 1
19 | 421S13012 |R4ET (524 8) M4 X 10 Screw (with washer)M4X 10 4
20 | 142012089 | #4uhikR 0il baffle 1
21 | 417S15008 |H2ETM4XS8 ScrewM4 X 8 3
22 10127015 | A9y $i 2 0il felt presser 1
23 142023003 |74 0il supply felt 1
24 12923018 | £k x4 OIL WICK 4X4 2
25 12921005 (4EJE BiE (d4X $6) Vinylon tubing (d4X $6) 2
26 T I A Yellow wax tube 0.3
27 41712085 |#hr Washer 1
28 S05116  |HE4TM4 X8 ScrewM4 X 8 1
29 | 417S30302 |HR4ET (G5 EARE) M4 X 12 Screw (with washer)M4X 10 1
30 11401020 | RG%k Round magnet 2

42




K2. ﬁﬁi*ﬁfﬁ:/ﬁﬂ%% / Fusier oil supply mechanism

43




K2. JetRfityh3E E / Fusier oil supply mechanism

= = =N
?oﬂ.g Paf‘lc:.j;o. SR NAME OF PARTS A%l‘;E HiE

1 142030003 |JHE R Z 5% Fuel volume alarm 1
2 | 417S30036 |MEETM5X 12 Screws M5X 12 2
3 142012045 |45 22 B4R Oiler mounting plate 1
4 40322027 |45z % Rubber cap 5
5 10122005 | ¥4 3 Rubber cap 1
6 41811228 | ii#F 0il Cup 1
7 S05120  |HEAEM5 X 8 Bolt M5X8 4
8 | 4183601700 |y ZH A Filter assembly 2
9 915624  |RiEk15X1 Magnet 15X 1 1
10 41722003 | #)7%E10.5 Rubber cap 10.5 1
11 12936004 | &M OIL FEEDING PIPE 1
12 12912038 w3k TUBE CLIP 1
13 12921006 | (P6X D8) TUBE (D6 X ®8) 0.3
14 | 418S30612 |7 5hR%T Adjusting screw 1
15 001004 OB 2544 E4 X 1. 8 0 type rubber sealing ring 4X1.8 1
16 142009002 |7 & FEA Regulating seat A 1
17 S05133  |BRETM4X 12 Screw M4 X 12 2
18 | 41836015 MMM OIL FEEDING PIPE M5 3
19 11412055 VW& FE6 0il tube shap ring 3
20 10526003 k1€ Plunger 1
21 11427021 | KR ZEHEE Plunger spring 1
22 41812093 | AFZEFAEE RAR Plunger spring pressure plate 1
23 S05094  |HEAEM3 X8 Bolt M3 X8 2
24 12921002 |4 i (b 3x ¢ 5) Vinylon tubing ($3X &5) 1
25 | 142027001 |[5] e Return pipe spring 1
26 12912326 | #&J% Wire clip 1
27 S05115  |HE4TM4 X6 Screws M4 X6 1
28 | 142036001 |-k M Lengthened OIL FEEDING PIPE 1
29 11412055 | K6 0il pipe clamp spring 6 1
30 S04030  |BEETM5X 6 Screws M5X6 1
31 41836015  |JH1IEFHEMS OIL FEEDING PIPE M5 1
32 11412055 B K6 0il pipe clamp spring 6 1
33 | 417530302 |HEATMAX 12 Screws M4X 12 2
34 142011004 | HERG 2R 48 2 B AR A Electromagnetic pump insulation partition A 1
35 S02039  |HEATM4 X9 Screws M4X9 2
36 | 142036001 | hnKqdE M Lengthened OIL FEEDING PIPE 1
37 11412055 45K #6 0il pipe clamp spring 6 3
38 12921002 |4EJE BiE (d3x d5) Vinylon tubing (d3X &5) 0.2
39 41820301 |HEREZE Electromagnetic pump 1

44




N

L %zﬁ%ﬁ / Threading mechanism

45




L. F43EE / Threading mechanism

FFs

2
O 00~ O Ok W N =0

—_
o

11
12
13
14
15
16
17
18
19
20

5
Part. No.
41313013

S09019
S10007
41726014
41712079

S04028
142012012
421513012

14203000900
14201300100

S05133

4181361200
510019
41702031
41712078

504028
1381300400

S04028
41712077

S09019

FHMHBR
JURS
BEETM5 X 5
1] 35 5% 5 MR A TM4 X 4
&
JURS 720
BEATM5 X 8
&' FmF
WRET Cry H ) MA X 10
M- Je i AR A
287 B A
BEETMA X 12
TR AU
I24TM6 X 6
IINSRE
285 WB
I2ETM5 X 8
N2 A LA
I2ETM5 X 8
T4 F A
BEETM5 X 5

NAME OF PARTS

Thread pin
Screw MbX5
Female set screws M4X4
Needle sleeve
ARM thread device C
Screw MbX8
THREAD GUIDE F
Screw (with washer) M4X10
THREAD TENSION ASM
Line hook components
Screw M4 X12
THREAD TENSION REGUALATOR ASSY
Screw M6X6
TENSION RELEASE PIN
ARM THREAD GUIDE B
Screw MbX8
Small Thread tension ASM
Screw Mb X8
ARM THREAD GUIDE A
Screw MbX5

HE
Amt.

[UNFy U U UNS U NN U JUS NG U FUIIG JUII U UG JUIN UG U FUIIGS UG U

i

46




M- %Z;%%%E / Bobbin winder mechanism

47




M. #4k3EE / Bobbin winder mechanism

Fs
No.
1
2

H= _
Part. No. TR

41831222 | A BBk SEBOSHITE
417530036 | W24 Giv BB M5 X 12

NAME OF PARTS

Automatic winder BOSHITE
Screw (with washer) M5X12

&
Amt.

4

i

48




N1. VJZk3EE / Thread

trimmer mechanism ([&J))

53
52

38

49




N1. PJ£k3EE / Thread trimmer mechanism ([&J])

FFs

5

=<
feim

No. Part. No. Tl NAME OF PARTS Amt. &I
1 142030002 |55 2k HH R4 2RE Trimmer solenoid E 1

2 142012046 | BY 2% d g 2k 22 S A Trimmer solenoid install plate 1

3 | 417S30306 | BRAT iy #PE)M5X 15 Screw (with washer) M5X15 2

4 | 417S30036 |HRET Ciiy HE) M5 X 15 Screw (with washer) M5X15 2

5 | 142003015 |PIZkihie Tangent shaft retaining sleeve 1

6 11322003 | FH fod ek 22 3 Solenoid Buffer gasket 1

7 10112003 | 44T AR AR Needle bar crank protecting plate 2

8 H05031 | #4PElE6 Retaining ring E6 1

9 | 116514003 | EFAT A A 7 BR4ET Needle bar crank pin positioning 1

10 | 1150400200 |B0Zki%ie thiARZEAt: Tangent cam crank assembly 1

11 | 142002012 | b)ZkoRzhih Tangent drive shaft 1

12 11327002 |95 Spring 1

13 11322002 |13 i 25 Spring cover 1

14 11503004 |V JIREh & Thread Trimming Shaft sleeve 1

15 11527001 | A #pEE Reset spring 1

16 | 41812508 | gfFEHEAAMRC Spring hook plate 1

17 | 417S30302 |BRET (v AR M4 X 12 Screw (with washer) M4X12 2

18 42201526 | PI£& %G phiAn dh Tangent cam crankshaft 1

19 42203517 | VIR ihwishE & Tangent crankshaft short sleeve 1

20 142003009 |V)ZkHhE Tangent bushing 1

21 S05004 BZ4ETM5 X 14 Screw M5X 14 1

22 13104006  |1J)Z& ithAw Tangent crankshaft 1

23 | 11511001 | BKa) A izl B Crank driver stopper block 1

24 13128003  |ZEATHE Connecting rod gasket 1 L
25 11505001  |iZEAT Connecting rod 1

25 142005008 |iEFFA Connecting rod A 1 P
26 113520001 |iEFFRE4T Connecting rod screw 2

26 | 418520214 b7 44T Axial screw 2 P
27 | 13107002 | Bi£k T4 Knife bracket 1

27 | 11501001 | BYZET)%8 Knife bracket 1 P
28 42212668 | B TIZEEMR Shaped knife holder pressure plate 1

29 S02031 BEETM3 X 5 Screw M3X5 3

30 13119004 |5h7] Movable knife 1

30 11319002 |3&5h J] (FERLEfH) Movable knife (Long slot for thin 1 P
31 | 113817002  |3&5h ) [ e w8i%] Movable knife fixed screw 2

32 S05133 BEATM4 X 12 Screw M4X12 2

33 42209596 | BUZE T 483 s Thread cutter holder 1

34 41831801 |BhJJEEEF Movable knife seat washer 1

35 142009003 | ) £& A H Tangent adjustment block 1

36 N01004 7~ fA R REMB Hexagon nut M5 1

37 L01864 BZ4TM5 X 50 Screws M5X50 1

38 S05035 BEATM5 X 25 Screws M5X25 2

39 | 12912326 |£kk Thread clamp 2

40 S05115 BEATM4 X 6 Screws M4X6 2

41 142015001 |%1# Needle plate 1

42 41815011  |£FFLBR & 1. 8T2. 0 Pinhole plate ¢1.8T2.0 1

43 417517001 | #Z£TSM2. 38 Screw SM2. 38 2

44 417515008  |IZ4TM4 X 8 Screw M4X8 4

45 | 142001008 | 5 for /2 ZH A 22 285 e Positioning hook component mounting | 1

45 142001011 |EN A A2 35 0E (1. 3% | Positioning hook component mounting | 1 P
46 141812022 |Efi’) Positioning hook 1

47 S05004 S A AT SRR ATME X 14 Hexagon socket head bolt M5X 14 1

48 142012085 |EJJHH Fixing knife washer 1

49 13119001 |%EJ] A Fixing knife 1

49 11319001 A Fixing knife 1 P
50 141909001 |5 JJJEMR Fixing knife pressure plate 1

50




N1. PJ2EEEE / Thread trimmer mechanism ([ 7))

51




N1. PJ£k3EE / Thread trimmer mechanism ([&J])

Fs

No.
51
52
53
54
54
55
56
57
58
59
60
61
62

5
Part. No.
422530514
409516025
101S11011
13112007
11312003
114511009

S05218
41728028
S05069
42213023
141812032
41728028
W01009

T B AR

HENBAT

VAL Xis

JREAR 72 DL B IRET
EiakaWal

PEH
HARIRAT
BEETM5 X 22

T HJEIMS
BEATM5 X 40
EiakaWal

BYZR TIBREEE - (NJiERR)
5

g

NAME OF PARTS

Set screw
Hex nuts
Positioning hook nut
Needle guard
Needle guard
Hanging plate screw
Screw M5X22
Flat Washers M5
Screw M5X40
Needle guard
Thread trimmer holder gasket(small hook)
Washers 5
Washers

=<
feim

»—n»—t»—t»—‘>—~>—‘w»—‘>—~»—‘>—~»—t>—~§

52

ks
R¥




N2. VJZe3EH / Thread trimmer mechanism (FJJ)

53




N2. V)23 H / Thread trimmer mechanism (FJJ])

= = _="N
il B T NAME OF PARTS HE e
No. Part. No. Amt.
1 42230534 1%k Tangent motor 1
2 413513011 42%TM4 X 12 Screw M4X12 4
3 142012170 LB LR Tangent motor mounting plate 1
4 41804021 )L IRFHIBFF Tangent drive oscillating bar 1
5 S05010  |#2ETM4X 12 Screw M4X12 1
6 4170500300 #ELLAH Adapter assembly 2
7 4175812005 ERHZ4TB Screw 2
8 N01021 12 M6 Nut M6 2
9 S05040  #E$TM6X 16 Screw M6X 16 4
10 41802021  BIZ:AF Thread cutting pole 1
11 413513011 |B24TM4 X 12 Screw M4X12 1
12 41804022 |L4&IB4T Tangent oscillating bar 1
13 41803021 ZHE0508 Long shaft sleeve 0508 1
14 | 4181901100 712814 Knife components 1
15 413513011 |B2ETM4 X 12 Screw M4 X12 2
16 142001018  ELFHL EE Positioning hook support 1
17 | 413513017 |[#2$TM4 X 10 Screw M4 X10 3
18 41728028 (#[E5 Washers 5 1
19 | 116811005  FFZ2phimiRsT Screw 1
20 42212555 | FE{IfH Positioning hook 1
21 W01009 #HEE Washers 1
22 13112007 |#P%TH Needle guard 1
23 114811009 FEHRIZEET Hanging plate screw 1
24 | 417515008 #Z4TM4X8 Screw M4 X8 4
25 142015001 §tH#R Needle plate 1
26 | 42215502 §tFLiR ¢ 1.8 Pinhole plate ¢1.8 1
27 | 417517001 #2$TSM2. 38 Screw SM2. 38 2

54




P. Tﬂéﬂé%ﬁ / Thread wiper mechanism

55




P. HZ3EE / Thread wiper mechanism

FFs

5

=<
feim

No. Part. No. Tk aAR NAME OF PARTS Amt. &I
1 141711002 | LRk Solenoid cover 1
2 41730002  |F92% FEREER A A Thread sweeping solenoid assembly 1
3 142012049 | $92& d g 2 34 Thread sweeping solenoid install plate| 1
4 | 417530306 |MEET (7 H ) M5 X 15 Screw(with washer)M5X 15 2
5 504082 BZETM3 X 6 Screw M3X6 4
6 504082 BZETM3 X 6 Screw M3X6 2
7 41726007 | FEZELH Plunger pin 1
8 HeHx Line sweep 1
9 41727011 |HFA&k#E#E Thread sweeping spring 1
10 41728011 | P Flat washer 1
11 H05002 T 483 Split ring 3 1
12 W01024 BB 4 Washer 4 1
13 | 141712016 | $94LHT Thread wiper 1
14 | 4170204400 |F9%k Hhps2H 4 Thread sweeping crank assembly 1
15 | 41712096 | FAZRHhHE4L Spool bracket 1
16 H05029 T 1 $4 EE4 Split ring E4 1
17 41727012 |HHEE Torsion spring 1
18 | 417515005 |#Z£TM3.5X5 Screw M3.5X5 1
19 41708007 |MES Thread tight ring 1
20 | 417530302 [MRETM4X12 Screw M4X12 1
21 41728034 | Washer 1
22 | 142527003 | HZENLz Wire sweeping wire 1
23 41708008 |42k %h T [l Retaining shaft retaining ring 1
24 | 417S15013 |#RETM4 X5 Screw M4 X5 1
25 41730022 |2k Two core wire 2.5
26 | 41722012 Mgy Rubber washer 1

56




AR M}gﬁ’%@ﬁ / Tension release mechanism

57




Q. "r£k3EHE / Tension release mechanism

FFs

5

=<
feim

No. Part. No. Tl NAME OF PARTS Amt. &I
1 H05029 4B E4 Retaining ring E4 1
2 W01009 #H 5 Washer 5 2
3 41727013 |35 Spring 1
4 41702045  |FAZAT Loose pole 1
5 417530012 | BdZ4T7-3 Segment screw 7-3 2
6 41722021 |0 EIPT7 O-ring P7 2
7 41711211  |HREEk S Solenoid cover 1
8 142047001 | FAZ% s g A2kHV Loose wire electromagnet HV 1
9 41722020 | 2Pk Cushion 1
10 W01001 BB 4 Washer 4 1
11 N01024 7~ F I REM4 Hex nuts M4 1
12 L02127  [WEETM4 X 22 Screw M4 X 22 1
13 | 41712099 | HLREER 35K Solenoid install plate 1
14 W01001 g4 Washer 4 2
15 W02008 PRI 24 Spring washer 2-4 2
16 L02031 I2ETMA X 8 Screw M4 X8 2

58




R1.

EE}?E*E%E. / Electric control box mechanism

i

DONY

SOAHN

A

59




R1. H¥EHEIEE / Electric control box mechanism

i S TR NAME OF PARTS B £VE
No. Part. No. Amt.
1 407N01002 | BB ME R4 Self-locking nuts M4 4
2 S02117 BEETM4 X 50 Screw M4 X50 4
3 41811013 | XU B R 2 Fan grille 1
4 41830012 | XU Fan 1
5 142011008 | £:445040-320 Trunking 5040-320 1
6 142012052 | HLS 2234 Electrical installation board 1
7 | 417530025 |BR%E] CH7HLE) M4 X 10DB Screw (with washer) M4X10DB 2
8 41845022 | A I Outlet for air 1
9 41811215 | £ 1 Outlet for thread 1
10 | 142011009 |£k#E5040-750 Trunking 5040-750 1
11 | 142011005 |Zk##4040-300 Trunking 4040-300 1
12 | 417530025 |WE%] (i #8]) M4 X 10DB Screw(with washer) M4X10DB 8

60




FEH (X) / Control box mechanism (T)

R2. ¥=HI4E

AN O ants .\n OO0
LAV RNINARNNG

& [ 7 7 7 7 7 77 777777777

61




R2. #HI563EH (X) / Control box mechanism (X)

== = =N
}?01.3 Paf‘lc:.j;o. Tl B NAME OF PARTS A%l’;5 &IE
1 142033004 | & T ELHL Medium presser foot motor 1
2 142033003  |AFZH HELAL Modular motor 1 T
3 142033005 | X£2HFfa] AR BB AL X screw servo motor 1 S
4 142033006 [Y£24F HLAL Y screw motor 1
5 41833212 | FHhHLHL Main shaft motor 1
6 141812090 | AR A 1A V2BP Electric control box V2BP 1
7 | 417S30302  [#RET GirEE)MAX 12 Screw(with washer) M4X12 4
8 142030008 | & kK H3EV2BPEK Xinghuo control box V2BP type 1
9 141830023 |FHRV2BP Main board V2BP 1
10 141830020 |BTZk 533 IR %) 25 V2BP Thread trimming stepper driver V2BP 1
11 141830022 | X V2BP Fan V2BP 1
12 141830024 |HJFHRV2BP Power Board V2BP 1
13 141830021 |EAfRYfa AR BK 5 #%V2BP Single board Y servo driver VZ2BP 1
14 141812091 |HF=46 S5 AR V2BP Control box cover V2BP 1
15 | 417830025 |WE4ET (77 H<J&) M4 X 10DB Screw (with washer) M4 X 10DB 6
16 41830641 |7 pBEV2CP Panel V2CP 1
17 502039 TFREVT LB ETMA X 9 Slotted countersunk head screws M4X9[ 2
18 | 142030004 |54 528 RFID 1
19 41730851 | XA EiaE X Sensor 1
20 41730851 | YA /EaE Y Sensor 1
21 | 42230512 [FHLIEFF KL Main power switch line 1
22 | 41830213 |#4nJrsk Snap_switch 1
23 141830005 |{&/&EXzh%% Low voltage driver 1 S
24 417530302 |MRET Gip By BE) M4 X 12 Screw(with washer) M4X12 2 S

62




S+ ?E%{:E / Air pressure mechanism

22

o O
(ap RN ae]

40

——o——A42

63




S. ®E%EH / Air pressure mechanism

Fs
No.

1
1
2
3
4
5
6
7
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

5
Part. No.
14204501000
14204501400
41845219
41845214
41845021
40736021
41845212
41845222
40736018
42122001
41845213
421511013
417530025
14204501200
42236512
141845004
42130096
41845220
40736018
42211540
40736022
41845223
41845224
40736036
41845223
41845223
41845223
41845223
142045009
41845224
142045007
142045009
140736004
41845224
41845224
41845224
41845224
41845223
41845223
42221503
42221503
42221503
142144001
142122003

FHMHBR
7N = 3 R
77 T3 LR
7S fi 3% J<ABP02
VH 5 25 PALO2
KGR 100M6F
$23LPL802
% 8 4V110-06-B
B2 2 HIEAPC4-01
IE 2 HIEAPC6-02
P4 Sk KQ2P-04
H 7% 100M
BEETMA X 35

BRET (i H4J8l) M4 X 10DB

ASYRAHE A

R LAPC8-02
R

T3 ISVHK3

S HEAG-B

B2 2 HIEAPC6-02
IR 6 X 4
AEHSLAPGE

S5 D AX2. hiE T
S bAX2. BB

Y OAX2. 5iFEHE
Y OAX2. 5iFEHE
Y hAX2. 5iFEHE
Y hAX2. 5iFEHE
¢ d6

K DAX2. 5B,
AEESL =W

E D6

S 2LKQ2004-06A
K DAX2. HEA,
K DAX2. HEA,
K DAX 2. HEA,
K D 4X2. A,
R d4AX2. 5IBIATE
K D4AX2. B,
E 8

E 8

E 8

ety

ShE4

TR | (e (e (

}R‘

jul

A 1 o O o O O

43 APY4 (YR =38)

NAME OF PARTS

Inner Hexagon plug ABP02
Silencer PALO02
Double-pass manifold 100M6F
Connector PL802
The electromagnetic valve 4V110-06-B
Tube joints APC4-01
Trachea joint APG6
Quick change plug KQ2P-04
Blind cover 100M
Screw M4 X35
Screw (with washer) M4x10DB
Air source treatment element
Trachea joint APC8-02
Display table
Manual switch VHK3
Air gun AG-B
Tube joints APC6-02
Spiral trachea 6X4
Trachea joint APG6
Trachea ®4X2.5 (Transparent blue)
Trachea ¢4X2.5 (black)
Trachea joint APY4 (Y type tee)
Trachea ®4X2.5 (Transparent blue)
Trachea $4X2.5 (Transparent blue)
Trachea ®4X2.5 (Transparent blue)
Trachea ®4X2.5 (Transparent blue)
Trachea ¢6
Trachea ¢4X2.5 (black)
Trachea joint
Trachea ¢6
Trachea joint
Trachea ¢4X2.5 (black)
Trachea ¢4X2.5 (black)
Trachea ¢4X2.5 (black)
Trachea ¢4X2.5 (black)
Trachea ¢4X2.5 (Transparent blue)
Trachea ¢4X2.5 (black)
Trachea ¢8
Trachea ¢8
Trachea ¢8
Ribbon
Number sleeve 4

=<
feim

»—A»—A»—A»—A»—A»—A»—A»—‘N%QJ»—A»—ACDQJ»—AHMQJ»—A»—A%

Rl
I

[N} DN O DN W o
» Ol v O O —

2
0.3
0.3

3

3
0.2
3.2
4.2
2.4
2.4

i

F11

JEHE

JEHE
TR UL
TR UL

JRZM S
Rl
AR
KL
KL

202257 H

64




Bnnn%éﬁ / Power supply equipment mechanism

i DY

»

iy
H

T\ %DD

o . oobtEm—— 8
= p Eo o5
R(377373373333735343733)

LZ222202207702072220772/7

(LALAaaaRa0a0addlaaddaadaladdssgdl

\/72377773377333333333773337737775 ¥

65




T. HIFIWHIEE / Power supply equipment mechanism

FFs

5

e

No. Part. No. T2 NAME OF PARTS Amt. wiE
1 | 407N01002 | (A 4HHEREMA Self-locking nuts M4 2
2 41828611 | F#EM5 flat washer M5 2
3 41812060 |HJEIFICL AR Power switch bracket 1
4 S05124  WZETM5X 16 Screw M5X 16 2
5 99200037 | ¥l 25 HHL YR 48 Controller power cord 0.4
6 41830021  |HfiZktRAO01 Plug board A0l 1
7 417530025 | WE4T () M4 X 10DB Screw(with washer) M4 X 10DB 2
8 | 417530025 |WEAT (A7) M4 X 10DB Screw (with washer) M4 X 10DB 1
9 S05118  |BE4TM4 X 16 Screw M4 X 16 1
10 | 42212620 |H:4 Hook up 1
11 61910001 | KFLAF Big cable tie 10
12 | 61910003 | /NLAE Small cable tie 30
13 41730022 | HE R R 4R 2k Solenoid valve wiring 1
14 41830302 | [A] 4k L 2% Intermediate relay 1
15 41830303 | AH[E] 4k H 25 Intermediate relay bracket 1
16 41831617 | &S Yellow wax tube 0.2
17 41830631 | PHONHLZR Two—core wire 5
18 | 142011007 |#k##4040-1300 Trunking 4040-1300 2
19 | 417S30025 |MEET (7 #FE) M4 X 10DB Screw (with washer) M4X10DB 12
20 | 142011006 |#:f#4040-750 Trunking 4040-750 1
21 | 142011005 |#:f#4040-300 Trunking 4040-300 1
22 | 41711026 | HiZk¥23 Wire clip 23 2
23 | 417530025 W4T (7 #AFE) M4 X 10DB Screw(with washer) M4X 10DB 8
24 | 41711015 |HZk13.2 Wire clip 13.2 5
25 | 41711014 | H£EJe6. 4 Wire clip 6.4 1
26 | 61910026 | kh=UHECLE [ 52 BEHC-101WP | Sticky wiring fixing seat HC-101WP | 1
27 502039 FF AT S E4TM4 X 9 Slotted countersunk head screws M4AX9| 2
28 | 142012059 |SEFEIR Trachea support plate 1
29 | 930000308 |iEZEM Cable cover 1 142012058
30 S05116  |HZ4TM4 X8 Screw M4 X8 2
31 | 142030001 |LED4T LED 1ight 1
32 | 142030001 |LED4T LED 1ight 1
41 41837611 | Hofgf 22 245 bR lG Waming label electromagnetic pump 1
42 41837612 | = &SGR AR, High voltage electrical hazad labeling| 2
43 | 41837613 | E.OFRM Centroid label 2
44 | 41837614 | HUBRBH RS Mechanical anti-collision labeling | 2
45 | 41837615 | FEJELREAE BRI Power cord labeling 1
46 20131063 |#eibbnE Waming label 1
47 | 142037002 |iHEFRIG 0il label 1
48 142037004 | & HITEIE = IR Folding the table top label 2
49 41837101 |yl T bR Fuel adjustment label 1

66




Us T;‘T%{’Fﬁﬁ%éﬁ / Operation interface mechanism




U. BESRmMEE / Operation interface mechanism

FFs

5

=
e

F 2R NAME OF PARTS £
No. Part. No. Amt.

1 421513012 |424T (B3 PE)MA X 10 Screw (with washer)M4X10 4

2 421513012 |HB4T (538 M4 X 10 Screw (with washer)M4X10 4

3 930000309 |#R{ERFV23 2 Operation screen V2 bracket 1 142012048
4 417515008 [H24TM4 X 8 Screw M4X8 4

5 142012050 |4 2M Pressure plate 2M 2

6 142022003 |Jf{REA Damping pad 2

7 142012051 | EAR29L Pressure plate 2 holes 2

8 930000310 | #8157 & 4L RA L1 Uperact Lol buee[: 1UId.(,KeL sedat 1 14201204700
9 417530306 |4E4T (HEHAPE)M5 X 15 Screw (with washer)M5X 15 4

10 41830214  |##4HTT% Power switch button 2

11 | 41830215 |&fFHFK Fmergency stop switch 1

12 41811216 | FF by REAE 2H 44 Switch signage frame assembly 2

13 417530302 |WE4T G EE ) M4 X 12 Screw(with washer)M4 X 12 4

14 41811214 |$HTFRE& Button switch box 1

15 41811215 WO Outlet for thread 1

16 41812061 | JFoREr e IERA Switch box mounting plate A 1

17 W01001 BB 4 Washer 4 3

18 142012031 |BESCHRMS Threaded plate M5 1

19 S05116  |MEETM4 X8 Screw M4 X8 3

20 41812062 | JF A EikB Switch box mounting plate B 1

21 S05026  BRETM5 X 20 Screw M5X 20 2

22 | 41711208 |WZiE Nut 2

68




Bﬁj\ / Table mechanism

69




V. HLES /

Table mechanism

e S T NAME OF PARTS BB
No. Part. No. Amt.

1 930000311 | HLZRALAE Rack components 1 | 14204200100
2 930000482 | HLZL AT F AR Rack front cover 1 142012093
3 930000314 | Z23EHRA Front cover mounting plate A 1 142012042
4 417530302 | ME4T CHEAE)MA X 12 Screw(with washer) M4X12 3

5 | 1420NS10003 |5 K i Sk BEETM5 X 25 Phillips flat head screws M5X25 12

6 | 1420NS10001 |+ K Sk B2%TM5 X 10 Phillips flat head screws M5X20 6

7 930000316 | HLEEM 75 Rack side cover 4 142012037
8 | 1420NS10003 |+ K Jim Sk BBETM5 X 25 Phillips flat head screws M5X25 16

9 930000321 EE,E*EE%{M% Front left side cover of electric control cabinet 1 142012039
10 930000320 EE,E*EZEE{)HUE% Electric control cabinet left rear side cover 1 142012040
11 930000318 |HEI=HEA (] Right door of electric control cabinet| 1 142012034
12 930000317 | HL4ZEHEAET] left door of electric control cabinet| 1 142012033
13 41831016  |HL ¥ A TT Electric control cabinet hinge 6

14 | 417S17852 |#24TM5X 15 Screw M5X 15 24

15 | 407N01001 | HBiHERIMS Self-locking nut M5 12

16 41831014 | HLIsAE 4 Electric control cabinet lock 1

17 142012041 | HL 3= IFRAIAR Electric control door limit board 3

18 | 142047002 | [FARLEE15 Round magnet 15 3

19 | 407S17001 |#E4TM4X 10 Screw M4 X 10 3

20 | 407N01002 | (A4 REMA Self-locking nut M4 3

21 | 421S13012 |H24] G HE)MA X 10 Screw (with washer) M4X10 6

22 | 421513012 |H24T G HE)MA X 10 Screw (with washer) M4X10 8

23 41812131 |\ MLAE )5 S5 E EHRB Rack rear cover fixing plate B 4

24 304219  |MLEEJE R 4F Rack rear cover assembly 1 | 4181206800
25 | 417530025 W4T (i #AFE) M4 X 10DB Screw(with washer) M4X 10DB 4

26 41831013 | XUz W 25 Fan grille 1

27 930000319 |HEF=HEA ] Right door of electric control cabinet| 1 142012038
28 142012077 | BB Base gasket 4

29 S05124  WZETM5X 16 Screw M5X 16 8

31 41822014 | JEIRAG Damping rubber pad 4

32 | 41803019 & Socket 8

33 | 142003018 |EfE Positioning sleeve 4

34 41828013 | K[ big washer 4

35 S05138  |WZETM16 X 75 Screw M16X 75 4

36 | 42232502 | JHIEE Caster 4

37 | 701S13002 |HEETM8X 12 Screw M8X 12 16

38 | 141831042 |JHIFAM20 Caster 4

39 | 41728028 | FIJH Washer 12

70




W1, %ﬁéﬂé@@ﬁ_\?%ﬁ / Thread breakage detector mechanism

-

71




Wi. WrZR/p3tE / Thread breakage detector mechanism

5
No.

N O Ol W DN~

== _
Part. No. =

41711054  |fEIREE N 462%
42212837 | IS4
141830008 | B kg
41711053 |fEERES M85
W01001  \M4Z&
S04078  |ME4TMA XS
417530025 | BRET (G 44 PE) M4 X 10DB

NAME OF PARTS

Insulation sheet in sensor
Induction copper
Single core
Sensor outer insulation sheet
M4 gasket
Screw M4X8
Screw (with washer) M4 X 10DB

72




W2. IJJ/(/_:L’IX%E / Air-blowing device

73




W2, WS EE / Air-blowing device

5
No.

1
2
3
4
5
6
7
8

5
Part. No.
41821621
41821622
418530218
41845224
40736036
41845232

W01002
S01591

ML NAME OF PARTS
WK A Blowing copper pipe left
WAEE A Blowing copper pipe right
— SRR R A SR ME4TM4 X 7 | Slotted cylindrical head screws M4 X7
S GAX2. 5B Trachea $&4X2.5 black
SEESLAPY4 (YRS =38) Trachea joint APY4 (Y type tee)
THRHEEKJT04 T take over KJT04
M3 F M3 gasket
HEETM3 X 18 Screw M3X18

74




W3- Eéﬁé*ﬁ(ﬁ”%ﬁ / Bottom line detection mechanism

75




W3. R NIEE / Bottom line detection mechanism

il I R NAME OF PARTS BR en
No. Part. No. Amt.

1 | 14183000400 | Jie £ 46 4% 2 5% Bottom thread detection sensor 1

2 413514012 |MBETM3 X 14 Screw M3X 14 1

3 | 417530302 | HRAT iy AR M4 X 12 Screw (with washer) M4X12 2

4 41812693  |ffkas S ZEB Sensor bracket B 1

5 NO8008 4@ Br A 7S A a1 B REM3 | Non—metallic insert hexagon lock nut M3| 1

6 413514012 |[MBETM3 X 14 Screw M3X 14 2

7 142016002 |44 G Brass G 1

8 418530218 | —FBRTH FAT L B24TMA X 7 | Slotted cylindrical head screws MAX7| 1

9 41845224 |R4E d4X2. 5% Trachea $4X2.5 black 0.5

10 40736036 R ERELAPY4 (Y& =) Trachea joint APY4 (Y type tee) 1

11 42130028 |4k Reflective paper 20

12 141818009 |1. 3fFHRH 1.3 times the bobbin 5 p
12 41818621 | PifEARESA Double bobbin A 5

13 W01002 P[] 3 Washer 1

76




W4—¢@E§§|X_XJ / Internet of things

7




W4-¥)BEP / Internet of things

= = =N
?oj.g Paf‘lc:.j;o. Tl B NAME OF PARTS %ﬂ% #IE
1 61807032 |4+ 16mm Copper pillar 16mm 2
2 141830042 | Ik M LB A ToT circuit board 1
3 S04082  |#ZETM3 X6 Screw M3X6 2
4 141830043 {554 Signal cable 1
5 141830044 |HyF Lk Power cable 1

78




X1. F043EEE / catch string mechanism

12 13 14 15 16

79




X1. #1Zk%EE / Catch string mechanism

5
No.

— =
DS 0 ®N o o W

— =
S Ol W N

5
Part. No.
41842036

S05119
41811014
S05215
41830013
S05133
418530015
418520012
41812087
41804014
41803021
S05116
41804015
142009006
41812094
417530034

FHMHBR
PHLR 2 BER
BEATMA X 20
0 PR A
BEATM3 X 26
FHLE H Rk
7S A B SK B ETMA X 12
IR
W4T
PHLR IR AT
FHZE thAn
KH£0508
BEATMA X 8
IEE R
Lk H
I &

W] Criy ) M4 X 14

NAME OF PARTS H &
Amt.
Shield mounting plate
Screw M4X20
Eccentric limit sleeve
Screw M3X26
Wire blocking electromagnet
Hexagon socket head cap screws M4X12
Screw
Axial screw
Wire blocking drive link
Line crank
Long shaft sleeve 0508
Screw M4X8
Retainer bracket
Buckle pad of catch string
Narrow buckle of catch string
Screw (with washer) M4X14

DO = e e e e e = DN = = DD

i

80




X2 ,ﬁ%%@ﬁ / Marking device

18

81




X3. HZEHEE / Marking device

5

=
e

=
?oﬂ.g Part. No. Tl B NAME OF PARTS Amt. #IE
1 41708002 | %[EB Tight ring B 1
2 S10019 B24ETM6 X 6 Screw M6 X6 2
3 41722020 | FE Ak 2% v 4 Solenoid buffer washer 1
4 S05119 B24TM4 X 20 Screw M4 X20 2
5 41845231  |#%3LASL4-M5 Connector ASL4-M5 2
6 41811302 |sSEEEN Marking pen refill 1
7 N02030 | HBEEEMSX 1 Thin nut M8X1 1
8 41827302 | sifEHTEE Marking pen spring 1
9 418516304 | s ZEATHINE Marking pen lock cap 1
10 141812215 | SELHT A Cylinder regulator 1
11 142012009 | m &S G234 Marking device cylinder mounting plate| 1
12 S05133 BEETMA X 12 Screw M4 X12 2
13 142045001 | K HFLCMDD16 X 25 Air Cylinder CMDD16X25 1
14 41730022 | HE R R4 2k Solenoid valve wiring 1
15 41845222 |WELHIEAPC4-01 Thread straight through APC4-01 2
16 41845212 | HEH#®4V110-06-B Solenoid valve 4V110-06-B 1
17 41845224 |RE d4X2. 5% Trachea $4X2.5 black 3
18 41845223 |RE &4 X 2. 5iFHHA Trachea ®4X2.5 transparent blue 3

82




X3. { ﬁlﬁtﬂ%ﬂ’%@ﬁ / Laser cutting mechanism

83




X4. BoeY)E|2EE / Laser cutting mechanism

= = =N
}?01.3 Paﬁ:i;o. T B NAME OF PARTS ffln‘;g I
1 41822701 |/KE Water pipe 8
2 142032075 | FURAREA Upper suction duct A 1
3 142030020 |G A2S Laser tube A2S 1
3 142030015 |[HO'HE A4S Laser tube A4S 1 F11B
4 930000536 | =R FEC Upper cover of shell C 1 142012127
4 930000537 | fsfA L RGA Upper cover of shell A 1 |142012106 (F11B)
5 421510022 |HZ4TM4A X6 Screw M4X6 26
6 930000538 |k 5B Upper cover of shell B 1 142012107
7 142042008 | JE4A G 5B Chamber rear cover plate 1
8 S05118 HEETMA X 16 Screw M4X16 4
9 | 142042019 |BEOBFEMAIEHL00W Shell bottom plate 100W 1
9 | 142042015 | EARJEHR Shell bottom plate 1 F11B
10 421513059 [HRET (A7 #4BE) M5 X 20 Screw (with washer) M5X20 4
11 | 142042016 |FAARHEH A Shell panel A 1
12 S05026 HEETM5 X 20 Screw M5X20 2
13 S05026 HEETM5 X 20 Screw M5 X20 4
14 S05124 HEETM5 X 16 Screw M5X 16 4
15 142009008 | /<L 27 25 s Cylinder mounting base 1
16 142030019 | K41 Cylinder 1
17 41845231 | #23LASL4-M5 Connector ASL4-M5 2
18 142036002 |¥#5hEsk Floating joint 1
19 142042005  |F3h3% kTR R Floating joint connector 1
20 421817005 | YiLMRETM5 X 16 Screw M5X 16 2
21 142008001 | 4R S HMGN12H Guide 2
22 S05094 BEETM3 X 8 Screw M3 X8 8
23 | 142042007 |SHEBHIR Guide rail linkage plate 1
24 | 421S11001 24T Screw 8
25 | 1420NS20004 | ¥4 1A 5 4R B2 4T Screw 3
26 142009007 | fe 545 2 354 Reflector mounting plate 1
27 142008004 | Jxz ¥ 45% [ 5 P&l Mirror fixing ring 1
28 41811631 |44 Silicon mirror 1
29 S05064 HEETM4 X 30 Screw M4 X 30 3
30 142027002 | fe iR s Mirror spring 3
31 142001017 | fz 548 ‘22 55 j Reflector mounting base 1
32 142042009 | H3 6 a7 [ o Ju Fixing seat of light output cylinder| 1
33 S05124  MRETM5X 16 Screw M5X 16 2
34 S05124 HEETM5 X 16 Screw M5X 16 1
35 S10019  |ZEHRETM6 X 6 Screw M6 X6 3
36 142042010 | W HEESA Smoking hood A 1
37 142002015 |45f3A Lens barrel A 1
38 41830701 | HEEE4E Focusing lens 1
39 42230519 | fk R4k Mini connector 1
40 142002014 |H G HA Light outlet A 1
41 142008003 | 5 FE 45 [ o 8l Fixed ring of focusing lens 1
42 142042011 | RS 42 10 Smoking pipe connection 1
43 41831409 |#u4iHE25-38 Hoop 25-38 1
44 | 142011017 | WRARARAE 32 Hose 32 0.5
45 | 421513059 |MZET (ifr H4JE]) M5 X 20 Screw (with washer) M5X20 8
46 142011015 |06 4480 Laser tube bracket 80 2
47 S05133 BEETMA X 12 Screw M4X12 8
48 142042014 | W ARG 2238 458 Smoking pipe mounting base B 2
49 142042013 | IR 20 285 e A Smoking pipe mounting base A 2
50 142012105 | W KR i 22 25 A Mounting plate for smoking socket 2
51 41828611 | “F-EEIMS Flat washer M5 4
52 | 417530306 [#2%] (7ir £ pE) M5 X 15 Screw (with washer) M5X15 4
53 | 142042017 |JEAKTHIARB Shell panel B 1
54 S05133 BEAETM4 X 12 Screw M4X12 3
55 142030011 | —A4&=HA 3% Integrated potentiometer 1
56 | 142030014 | zhIT% Inching switch 1
57 | 1420NS16007 | 3145185 ha R - Mirror adjusting nut 1




X4 . /7%%@]%“?3%”%3@\ / Laser cutting control part

85




X5. BotViE|E#1E84 / Laser cutting control part

FFs

s

No. Part. No. S NAME OF PARTS Amt. HiE

1 41822012 | JkdR¥ Damping washer 6

2 930000323 | fiE 4k Jim S 48 Cavity rear bracket 1 142012055
3 417530306 |MEAT Gy EBE) M5 X 15 Screw (with washer) M5X15 14

4 930000322 | i A i S 42 Cavity front bracket 1 142012054
5 930000539 |G HL IR 22 AR A Laser power supply mounting plate 1 142012108
6 142030016 |G HLJRFE120W Laser power supply 120W 1

7 417530302 |MRET GRHYRE) M4 X 12 Screw (with washer) M4X12 8

8 142011006 | £:F#4040-850 Trunk 4040-850 1

9 417530302 | WEET Criy #fE) M4 X 12 Screw (with washer) M4X12 2

10 141830013 |24 4HR 346 FL Bull plug 3 jack 1

11 417530302 | WEET Criy #fE) M4 X 12 Screw (with washer) M4X12 2

12 142030017 |2k Network cable 1

13 | 417530302 | WBET (i HPE) M4 X 12 Screw (with washer) M4X12 5

14 41711025 |HLZE9219 Wire clip 19 5

15 | 417530302 |ME4T GH5HvE)M4 X 12 Screw (with washer) M4X12 4

16 | 142011016 | FLH: [ & o Cable tie holder 4

17 42130105 |$%3k Tracheal connector 1

18 S01591  HEATM3X 18 Screw M3X 18 2

19 | 417530302 |ME4T GHFHvRE)M4 X 12 Screw (with washer) M4X12 2

20 142012052 | HS 22 BEHR Flectrical mounting plate 1

21 141830037 |4 Card 2

22 TEIFR Air switch 1

23 41830302 | H[A] 4k 2% Intermediate relay 2

24 41830303 | [E] 4K HY 25 Rk Intermediate relay seat 2

25 41830703 300078 /K44 3000 type water tank 1

26 | 930000326 |7KFH 2R A Water tank mounting plate assembly | 1 | 14201206700
27 417517852 | ik i24TM5 X 16 Countersunk head screw M5X 16 12

28 142012084 | TIEMR Hinge pad 2

29 | 142031002 & TiA Hinge A 2

30 | 142012064 | JKAEPIAT LR Water tank lever bracket 2

31 S05123  BEATM5X 12 Screw M5X 12 4

32 423520004 |%lif RB24T Axial screw 6

33 | 142012065 |KFEHIFFA Water tank rod A 2

34 | 142012066 |/KFEHFTB Water tank rod B 2

86




E / Laser cutting smoke exhaust part

AR
o

X5+ WOGUIFIR AR

87




X6, BOLUIE|RXEEE / Laser cutting smoke exhaust part

= = =N
}?01.3 Paf"c:jo. S NAME OF PARTS ﬁ? HiE

1 141812017 | WXL 4R —rp JE kL Suction port plate-medium thick material 1

2 41831019 |3 /6 X 12 Powerful magnet 6X12 4

3 S05123  [#EATM5X 12 Screw M5X 12 4

4 930000327 | HEh M Dust box assembly M 1 | 14201207100
5 42230519 | {42 3L M-5HLH-4 Mini connector M-5HLH-4 1

6 417530302 |WRET Gy VBB M4 X 12 Screw (with washer) M4X12 2

7 417530302 [MEET GrrEYBE) M4 X 12 Screw (with washer) M4X12 2

8 142012070 | &7 &l E MR Dust box fixing plate 1

9 930000328 |4 fE Dust collector 1 142012075
10 141822006 |#% ) #£31 Rubber stopper 31 1

11 41830705 | &0 XAL650W Centrifugal fan 650W 1

12 | 417S30037 [HE4T Gy B M6 X 14 Screw (with washer) M6X 14 4

13 930000325 | XML 2 3EHMRS Fan mounting plate S 1 142012060
14 40931008 | HAALHE R Motor base 4

15 | 417S30306 W4T CHi BB M5 X 15 Screw (with washer) M5X15 4

16 41831408 AN %AE & 32 Steel wire hose ¢ 32 3M

17 41831409 | #I4i25-38 Hoop 25-38 3

18 41831408 N2 %AE & 32 Steel wire hose ¢ 32 1. 5M

19 | 417S30302 |ME4T CHr BB M4 X 12 Screw (with washer) M4X12 4

20 | 930000045 | B0 RAHLIER D ZHAE Centrifugal fan air inlet assembly | 1 | 4181256000
21 | 930000046 | B0 RALH X O ZHAE Centrifugal fan outlet assembly 1 | 4181256100
22 | 407N01001 | [ 8BS Self-locking nut M5 4

23 41828611 | T#&[EIM5 Flat washer M5 12

24 S05123  [WZETM5 X 12 Screw M5X 12 4

25 | 141831039 #14{540-63 Hoop 40-63 1

26 | 141831038 |#H 450 Hose 50 5M

27 41730022 | LG IRI R 2 Solenoid valve wire 15M

28 141830008 |4k Single core wire 3M

29 41845223 |RiE 04X 2. 5iE A Trachea $®4X2.5 transparent blue IM

30 41845224 R b4 X 2. 5L Trachea ®4X2.5 black AM

31 41845224 R b4 X 2. 5L Trachea ®4X2.5 black 5M

32 40736036 |\ KAEEESLAPY4 (YA =3/) Trachea joint APY4 (Y type tee) 1

33 41845212 | HLR4IRI4V110-06-B Solenoid valve 4V110-06-B 2

34 41845222 |WRLUHIHEAPC4-01 Tube joints APC4-01 4

35 42122001 | PLiddiskKQ2P-04 Quick change plug KQ2P-04 1

36 | 421511013 |#24TM4 X35 Screw M4 X 35 4

37 41812551 | MR AT AR Suction board 1

38 | 142037003 |MFekRiRNL Laser label 1

39 141823002 |#4E 4L Mirror cleaning paper 5

40 41837617 |G A TE = H NG Precautions for laser equipment 1

41 41837616 | =ff =k G ARG Triangular high-pressure hazard label| 3

42 141837004 | INARME In label 2

43 141837005 |OUTARME Out label 2

44 42230512 | FEHIEIF L (BM) Main power switch line (5M) 2

45 41830021 | #ZHRAOL Plug board A0l 1

46 | 417530302 |MEET Gy M4A X 12 Screw (with washer) M4X12 10

47 S02039  |#EATM4A X9 Screw M4X9 4

48 142047002 |[IREER15 Round magnet 15 4

49 142012136 | fffsk 2235 4% Magnet mounting plate 4

50 930000563 | A2 it 8 A T AR Smoke filter box panel 1 142012129
51 | 1420NS30002 |MFLEREETMS X 15 Plum blossom screw M5X 15 1

52 S02032  |HEATM3 X6 Screw M3X6 8

53 41831012 A& 1. 5 Copper hinge 2

54 142022004 |%53}+45D%HY Sealing strip M

55 | 930000562 A% uESE Smoke filter box 1 |14201213000
56 | 417S30036 |BRET (7 H4F8) M5 X 12 Screw (with washer) M5X12 2

57 | 142022005 |idyERESEE Filter box plastic box 1

58 | 14201213300 JAZ L yEM60 H 4H1E Smoke filter 60 mesh 1

00




Z1. Izﬁ’ﬁ: / Acce

NI




Z1. B / Accessories

R #E

No. Part. No. Tl EH
1 10131004 #E22 J] (/]N)

2 10131003 #4222 J] ()

3 10131002 (W&Z27] (k)

4 30131007 | NAIRTF (1. 5mm)
5 20131046 | H/SNAIRTF (2mm)
6 30131010  AIZSART (2. 5mm)
7 30131012 /N AT (3mm)

8 20131047 A ZSAIRTF (4mm)
9 20131056 7SR T (5mm)
10 | 41712355 ARG FHIRL2 ]

11 30131005  #F (6mm~ 7mm)

12 30131006  #F (8mm~ 10mm)

13 20131051 |81

14 42211812 WLk 4%

15 = 40730010 BEjESAE

16 = 40736001 |#BL4r&EEpk

17 41712009 |¥fass

18 11411029  VE5 2%

19 | 142016009 |HRMME I

20 42217503  |HLEIDP X5 9#

21 10818501  KAZ»

21 41818621 | PAAFHRCA (JEZeAS )
21 13818002 | #Rit: (1. 3f%)

21 | 141818009 |1. 3fH#5:s (JEEZ A6 )
292 41830017 |HL TARZEFk

23 1011101200 JH%HE 41

23 915305 T EM

24 12921006  4EJE BiHE (d6X $8)
25 | 42230854 U#k

26 11631008 Jr

27 20131076 15X 948

28 20131077 20X 154%

29 | 42212800  ¥HEHTHR

30 | 42226812 | Y& X4y

31 | 417517852 |#BATM5X 15

32 42212820 % HIFEM

33 42231101 | $:AF BEACAH

34 | 41731015  FERENLINEEAEB

35 | 141831017  X[F)A 5 AL 2H Bt A
35 | 141831018 |XARZH S HE4CHRA
35 | 141831019 |XAE4H S 40HB
35 | 141831020 |XAEZH % HE4GHRC
35 | 141831064 | XZHIF4R4H

35 | 141844009 | us¥

35 | 141844008 S ufE

36 | 142031004 |EHFFEA

36 | 142031005 | E{FFEAB

37 | 41831622 | HLIFAHE FH LR FRV2CP
38 | 14183106000 £k Z424H {1

38 | 14183106100 |4k 4240 4B

NAME OF PARTS

Screwdriver (small)
Screwdriver (middle)
Screwdriver (large)
Allen wrench (1.5mm)
Allen wrench (2mm)
Allen wrench (2.5mm)
Allen wrench (3mm)
Allen wrench (4mm)
Allen wrench (5mm)
Special screwdriver for needle board
Wrench (6mm~ 7mm)
Wrench (8mm~ 10mm)
Tweezers
Nose support
Spiral trachea
Threaded casing joint
Finger guard
Syringe
Plastic Presser foot
Machine needle DP X5 9#
Big bobbin
Double bobbin A (bottom thread detection)
Bobbin (1.3 times)
1.3 times the bobbin (bottom thread detection)
Electronic label card
Fuel tank components
Industrial white oil
Vinylon tubing ($6X ¢8)
U disk
Oiler
15X9 bags
20X15 bags
Plastic pallet
Clamping pin
Screw MbX15
Transparent pallet
Operation screen carton
Pattern accessory box B
X synchronous belt module accessory box
X Module Support Cardboard A
X Module Support Cardboard B
X Module Support Cardboard C
X screw carton
Bubble bag
Bubble column
Parts sample
Parts sample B
Electronic Control User Manual V2CP
Wire rack assembly
Thread stand assembly B

DN — = DN DN == =W

o
(@]

U U U U U R

PRI NI AR RN

90




12 I%‘;ﬂﬁﬁﬁ / Gauge parts list




Z2. THE—¥iF* / Gauge parts list

= = =N
}?01.3 Paf"c:j;o. S NAME OF PARTS Ayitlil’;5
1 | 14201600100 K& JHH Big Presser Foot H 1
11 41815011  %F4L#k ¢ 1. 8T2. 0 Pinhole of plate & 1.8T2.0 1
12 41815022  EF{Lk & 1.8T2.5 Pinhole of plate & 1.8T2.5 1
13 41815012  %FfL#k ¢ 1. 6T1. 6 Pinhole of plate &1.6T1.6 1
14 41815013 %FfL#k ¢ 2. 0TL. 6 Pinhole of plate ®2.0T1.6 1
15 41815612  |£+fL#Rk2. 0T2.0 Pinhole of plate &2.0T2.0 1
16 41815613  |£+fLtRk2. 0T2. 5 Pinhole of plate ®2.0T2.5 1
17 41815614  |£+fLtk2. 5T1.5 Pinhole of plate ¢&2.5T1.5 1
18 41815615 &P fL#x3. 0T1.5 Pinhole of plate &3.0T1.5 1
19 42215502 £tFLAR & 1. 8T1.3 Pinhole of plate &1.8T1.3 1
31 42216505 R Middle Presser Foot 1
32 41816022 F1 R 2. 0 (7R 4%) Presser Foot 2.0 (preventing down leakage) 1
33 141816001 474 J& Presser Foot for quilting 1

92

R
i




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64
	65
	66
	67
	68
	69
	70
	71
	72
	73
	74
	75
	76
	77
	78
	79
	80
	81
	82
	83
	84
	85
	86
	87
	88
	89
	90
	91
	92



